



บัญชีรายรับรายจ่าย

โรงพยาบาลไสชร

ปี 2566

งานวิชาการ กลุ่มงานเภสัชกรรม โทร. 1833

(1 ตุลาคม 2565)

สารบัญ

กลุ่มยา	หน้า
1. Gastro-intestinal system	1
1.1 Antacids and other drugs for dyspepsia	1
1.2 Antispasmodics and others drugs altering gut motility	1
1.3 Ulcer-healing drugs and drugs used in variceal bleeding	1
1.4 Drugs used in acute diarrhea	1
1.5 Laxatives	1
1.6 Local preparations for anal and rectal disorders	1
2. Cardiovascular system	2
2.1 Positive inotropic drugs/ Cardiac Glycosides	2
2.2 Diuretics	2
2.3 Anti-arrhythmic drugs	2
2.4 Beta-adrenoceptor blocking drugs	2
2.5 Drugs affecting the renin-angiotensin system and some other antihypertensive drugs	2
2.5.1 Vasodilator antihypertensive drugs	2
2.5.2 Centrally acting antihypertensive drugs	2
2.5.3 Alpha-adrenoceptor blocking drugs	2
2.5.4 Angiotensin-converting enzyme inhibitors (ACEI)	2
2.5.5 Angiotensin-II receptor antagonists (ARB)	3
2.6 Nitrates, calcium-channel blockers and other vasodilators	3
2.6.1 Nitrates	3
2.6.2 Calcium-channel blockers	3
2.6.3 Other vasodilators	3
2.7 Sympathomimetics	3
2.7.1 Inotropic sympathomimetics	3
2.7.2 Vasoconstrictor sympathomimetics	3
2.7.3 Drugs used in cardiopulmonary resuscitation	3
2.8 Anticoagulants	3
2.9 Antiplatelet drugs	3
2.10 Fibrinolytic drugs	3
2.11 Hemostatics	3
2.12 Lipid-regulating drugs	4
3. Respiratory system	4
3.1 Bronchodilators	4
3.1.1 Adrenoceptor agonists	4
3.1.2 Compound antimuscarinic bronchodilators	4
3.1.3 Theophylline	4
3.2 Corticosteroids	4
3.3 Leukotriene receptor antagonists	4
3.4 Antihistamines	4
3.5 Pulmonary surfactants	5
3.6 Cough preparations	5
3.6.1 Cough suppressants	5
3.6.2 Expectorant and demulcent cough preparations	5
3.7 Systemic nasal decongestants	5
3.8 Other respiratory preparations	5
4. Central nervous system	5
4.1 Hypnotics and anxiolytics	5
4.2 Drugs used in psychoses and related disorders	5
4.2.1 Antipsychotic drugs	5
4.2.2 Antimanic drugs	6

สารบัญ

	หน้า
กลุ่มยา	
4.3 Antidepressant drugs	6
4.4 Central nervous system stimulants	6
4.5 Drugs used in nausea and vertigo	6
4.5.1 Drugs used in nausea and vomiting	6
4.5.2 Drugs used in vestibular disorders	6
4.6 Analgesics and antipyretics	6
4.7 Analgesics	6
4.7.1 Opioid analgesics	6
4.7.2 Drugs for neuropathic pain	7
4.7.3 Antimigraine drugs	7
4.7.3.1 Drugs for acute migraine attack	7
4.7.3.2 Drugs used in the prophylaxis of migraine	7
4.8 Antiepileptics	7
4.8.1 Drugs used in the control of epilepsy	7
4.8.2 Drugs used in status epilepticus	7
4.9 Drugs used in movement disorders	8
4.10 Drugs used in dementia	8
5. Infections	8
5.1 Antibacterial	8
5.1.1 Penicillins	8
5.1.2 Cephalosporins, cephamycins and other beta-lactams	8
5.1.3 Tetracyclines	9
5.1.4 Aminoglycosides	9
5.1.5 Macrolides	9
5.1.6 Quinolones	9
5.1.7 Some other antibacterials	9
5.1.8 Sulphonamides and trimethoprim	9
5.1.9 Antituberculous drugs	9
5.1.10 Antileprotic drugs	10
5.2 Antifungal drugs	10
5.3 Antiviral drugs	10
5.3.1 Non-antiretrovirals	10
5.3.2 Viral hepatitis	10
5.4 Antiprotozoal drugs	10
5.4.1 Antimalarials	10
5.4.2 Other antiprotozoal drugs	10
5.5 Anthelmintics	10
5.6 Antiseptics	10
6. Endocrine system	11
6.1 Drugs used in diabetes	11
6.1.1 Insulins	11
6.1.2 Oral antidiabetic drugs	11
6.1.3 Other	11
6.2 Thyroid and antithyroid drugs	11
6.2.1 Thyroid hormones	11
6.2.2 Antithyroid drugs	11
6.3 Corticosteroids	11
6.4 Sex Hormones	11
6.4.1 Female sex hormones and anti-estrogens	11
6.5 Hypothalamic and pituitary hormones	11

สารบัญ

กลุ่มยา	หน้า
6.5.1 Posterior pituitary hormones and antagonists	11
6.6 Drugs affecting bone metabolism	12
6.7 Other endocrine drugs	12
6.7.1 Bromocriptine and other dopaminergic drugs	12
6.7.2 Drug affecting gonadotrophines	12
7. Obstetrics, gynaecology and urinary-tract disorders	12
7.1 Drugs used in obstetrics	12
7.1.1 Prostaglandins, prostaglandins antagonists and oxytocics	12
7.1.2 Myometrial relaxants	12
7.2 Treatment of vaginal and vulval conditions	12
7.3 Contraceptives	12
7.4 Drugs for genito-urinary disorders	12
7.4.1 Drugs for benign prostatic hyperplasia	12
7.4.2 Drugs for urinary frequency enuresis, and incontinence	12
7.4.3 Drugs used in alkalinisation of urine	12
8. Malignant disease and immunosuppression	13
8.1 Cytotoxic drugs	13
8.1.1 Alkylating drugs	13
8.1.2 Cytotoxic antibiotics	13
8.1.3 Antimetabolites	13
8.1.4 Other antineoplastic drugs	13
8.2 Drugs affecting the immune response	13
8.3 Sex hormones and hormone antagonists in malignant disease	13
8.3.1 Progestogens, anti-estrogens and enzyme inhibitors	13
8.3.2 Prostate cancer	13
9. Nutrition and blood	13
9.1 Whole blood, blood products and drugs used in some blood disorders	13
9.1.1 Drugs used in hypoplastic, hemolytic and renal anemias	13
9.1.2 Drugs used in bone marrow transplantation	14
9.2 Fluids and electrolytes	14
9.3 Vitamins	15
9.4 Intravenous nutrition	15
9.5 Minerals	15
9.6 Vitamins and minerals for pregnancy and lactating mothers	16
10. Musculoskeletal and joint diseases	16
10.1 Drugs used in rheumatic diseases and gout	16
10.1.1 Non-steroidal anti-inflammatory drugs (NSAIDs)	16
10.1.2 Disease-modifying antirheumatic drugs (DMARDs)	16
10.1.3 Drugs for treatment of gout and hyperuricaemia	16
10.2 Drugs used in neuromuscular disorders	16
10.2.1 Drugs which enhance neuromuscular transmission	16
10.2.2 Skeletal muscle relaxants	16
10.3 Drugs for relief of soft-tissue inflammation	16
10.3.1 Rubefacients	16
10.4 Bone calcium regulator	17
10.5 Other	17
11. Eye	17
11.1 Anti-infective eye preparations	17
11.1.1 Antibacterials and eye wash solution	17
11.1.2 Antibacterials with corticosteroids	17
11.1.3 Antifungals	17

สารบัญ

	หน้า
กลุ่มยา	
11.1.4 Antivirals	17
11.2 Corticosteroids and other anti-inflammatory preparations	17
11.3 Mydriatics and cycloplegics	17
11.4 Drugs for treatment of glaucoma	17
11.5 Local anaesthetics	18
11.6 Tear deficiency, ocular lubricants and astringents	18
11.7 Ocular diagnostic and peri-operative preparations and photodynamic treatment	18
12. Ear, nose, oropharynx and oral cavity	18
12.1 Drugs acting on the ear	18
12.1.1 Otitis external and otitis media	18
12.1.2 Drugs used in otomycosis	18
12.1.3 Other drugs acting on the ear	18
12.2 Drugs acting on the nose	18
12.2.1 Drugs used in nasal allergy	18
12.2.2 Topical nasal decongestants	18
12.3 Drugs acting on the oropharynx and oral cavity	18
12.3.1 Drugs used in treatment of oral ulcer	18
12.3.2 Oropharyngeal antifungal drugs	18
12.3.3 Antiseptics for root canal treatment	19
12.3.4 Drugs used in prevention and treatment of dental plaque and caries	19
12.3.5 Other dental preparations	19
13. Skin	19
13.1 Anti-infective skin preparations	19
13.1.1 Antibacterial preparations	19
13.1.2 Antifungal preparations	19
13.1.3 Parasiticidal preparations	19
13.1.4 Topical antivirals	19
13.2 Emollient and barrier preparations	19
13.3 Topical antipruritics	19
13.4 Topical corticosteroids	19
13.5 Other preparations for psoriasis (excluding topical corticosteroids)	19
13.6 Preparations for warts and calluses	20
14. Immunological products and vaccines	20
15. Anaesthesia	20
15.1 General anaesthesia	20
15.1.1 Intravenous anaesthetics	20
15.1.2 Inhalational anaesthetics	20
15.1.3 Muscle relaxants (Neuromuscular blocking drugs)	20
15.1.4 Sedative and analgesic peri-operative drugs	20
15.1.5 Anticholinesterases and antimuscarinic drugs used in anaesthesia	20
15.2 Local anaesthesia	20
16. Drug used in Poisoning and Toxicology	21
16.1 Snakebite poisoning	21
16.2 Mushroom and microbial poisoning	21
16.3 Pesticide & herbicide poisoning	21
16.4 Corrosive Poisoning	21
16.5 Methanol poisoning	21
16.6 Heavy metal poisoning	21
16.7 Drug poisoning	21
16.8 Drugs used for absorption inhibition and elimination of toxin	21

สารบัญ

กลุ่มยา	หน้า
16.9 Other	21
17. Contrast media and Radiopharmaceuticals	22
17.1 Drugs used in angiography	22
17.2 Drugs used in myelography	22
18. Miscellaneous	22
18.1 Nootropics and neurotonics	22
18.2 Anti-Oedematus	22
18.3 Others	22
ยาสนับสนุน	23
เภสัชตำรับโรงพยาบาล	24

INDEX

**(ก)(ข)(ค)(ง)(ຈ)	หมายถึง หมวดยาในบัญชียาหลักแห่งชาติ
(A)(B)(C)(D)(X)	หมายถึง Prergrancy Category

1.Gastro-intestinal system**1.1 Antacids and other drugs for dyspepsia**

- | | | |
|---|---------|----------------------|
| 1.Carminative mixture | (ก) | 1.สูตรยาเม็ดช่วยย่อย |
| 2.Aluminium hydroxide+Magnesium hydroxide | (ก) | (Magesto enzyme) tab |
| Simeticone susp | | |
| 3.Simethicone 80 mg tab | (ก) (C) | |
| 4.Simethicone 40 mg/0.6 susp | (ก) (C) | |

1.2 Antispasmodics and other drugs altering gut motility

- | | |
|--|---------|
| 1. Dicyclomine hydrochloride 10 mg tab | (ก) (B) |
| 2. Domperidone 1 mg/ml 30 ml susp | (ก) (C) |
| 3. Domperidone 10 mg tab | (ก) (C) |
| 4. Hyoscine-n-butylbromide 1mg/ml 30ml syr | (ก) (C) |
| 5. Hyoscine-n-butylbromide 20 mg/ ml Inj | (ก) (C) |
| 6. Metoclopramide 5 mg/ml (2 ml) injection | (ก) (B) |
| 7. Metoclopramide 10 mg tab | (ก) (B) |
| 8. Mebeverine hydrochloride 135 mg tab | (ก) |

1.3 Ulcer-healing drugs and drugs used in variceal bleeding

- | | | | |
|--|---------|--------------------------|-----|
| 1. Omeprazole 20 mg capsule | (ก) (C) | 1.Misoprostol 200 mg tab | (X) |
| 2. Omeprazole 40 mg injection | (ก) | 2.Pantoprazole 20 mg tab | (B) |
| 3. Pantoprazole sodium 40 mg injection | (ก) | | |
| 4. Sucralfate 1 gm tab | (ก) | | |
| 5. Bismuth subsalicylate 1048 mg tab | (ก) | | |
| 6. Octreotide acetate 100 mcg / 1 ml inj | (ก) | | |

1.4 Drugs used in acute diarrhea

- | | |
|---------------------------------------|---------|
| 1.Oral rehydration salts (ORS) powder | (ก) (B) |
| 2.Loperamide hydrochloride 2 mg cap | (ก) (B) |

1.5 Laxatives

- | | |
|---|---------|
| 1. Bisacodyl 5 mg tab | (ก) (B) |
| 2. Bisacodyl 10 mg rectal supp | (ก) (B) |
| 3. Ispaghula Husk (Psyllium Husk) granule | (ก) |
| 4. Magnesium hydroxide 60 ml susp | (ก) (B) |
| 5. Magnesium sulfate 50% Solution (Hosp) | (ก) |
| 6. Senna 7.5 mg tab | (ก) (C) |
| 7. Unison enema®(NaCl 15%+Thymol) | (ก) |
| 8. Lactulose 10 g/5 ml syr 90 ml | (ก) (B) |
| 9. Sodium phosphates (Swiff) oral sol
มีด้วยยาสำคัญต่อ 5 ml ดังนี้
- Sodium biphosphate 0.9 g
- Sodium phosphate 2.4 g | (ก) |

1.6 Local preparations for anal and rectal disorders

- | | | |
|--|-----|-----------------------|
| 1. Local anesthetic + Corticosteroid
(Proctosedyl 5 mg) rectal supp | (ก) | 1.Diosmine 500 mg tab |
|--|-----|-----------------------|

2. Cardiovascular system**2.1 Positive inotropic drugs/ Cardiac Glycosides**

- | | |
|------------------------------------|---------|
| 1. Digoxin 0.25 mg/ml inj | (ก) (C) |
| 2. Digoxin 0.05 mg/ml Elixir 60 ml | (ก) (C) |
| 3. Digoxin 0.25 mg tab | (ก) (C) |

2.2 Diuretics

- | | | | |
|--|---------|------------------------|-----|
| 1. Furosemide 20 mg/2 ml inj | (ก) C:D | 1. Tolvaptan 15 mg tab | (C) |
| 2. Furosemide 250 mg/25 ml inj | (ก) C:D | | |
| 3. Furosemide 40 mg tab | (ก) C:D | | |
| 4. Furosemide 500 mg tab | (ก) C:D | | |
| 5. Hydrochlorothiazide (HCTZ) 50 mg tab | (ก) B:D | | |
| 6. Mannitol 20% solution 500 ml | (ก) C:D | | |
| 7. Spironolactone 25 mg tab | (ก) C:D | | |
| 8. Amiloride hydrochloride +
Hydrochlorothiazide (HCTZ) tab (5 + 50 mg) | (ก) B:D | | |

2.3 Anti-arrhythmic drugs

- | | |
|---|---------|
| 1. Adenosine 6 mg/2 ml injection | (ก) (C) |
| 2. Atropine 0.6 mg/ml injection | (ก) (C) |
| 3. Magnesium sulfate 10% sterile sol | (ก) (B) |
| 4. Magnesium sulfate 50% sterile sol | (ก) (B) |
| 5. Amiodarone hydrochloride sterile sol
50mg/ml (3 ml) | (ค) (D) |
| 6. Amiodarone hydrochloride 200 mg tab | (ค) (D) |

2.4 Beta-adrenoceptor blocking drugs

- | | |
|--|------------------------|
| 1. Atenolol tab 50 mg | (ก) (D) |
| 2. Metoprolol 100 mg tab | (ก) C:D _{2,3} |
| 3. Propranolol hydrochloride 10 mg tab | (ก) C:D _{2,3} |
| 4. Carvedilol 12.5 mg tab | (ค) C:D _{2,3} |
| 5. Labetalol hydrochloride 100 mg/20ml | (ค) C:D _{2,3} |

2.5 Drugs affecting the renin-angiotensin system and some other antihypertensive drugs**2.5.1 Vasodilator antihypertensive drugs**

- | | |
|--|---------|
| 1. Hydralazine hydrochloride 25 mg tab | (ก) (C) |
| 2. Hydralazine hydrochloride 20 mg injection | (ก) (C) |
| 3. Sodium nitroprusside 50mg/5ml inj | (ก) (C) |

2.5.2 Centrally acting antihypertensive drugs

- | | |
|--------------------------|---------|
| 1. Methyldopa 250 mg tab | (ก) (C) |
|--------------------------|---------|

2.5.3 Alpha-adrenoceptor blocking drugs

- | | |
|--------------------------------|---------|
| 1. Doxazosin mesilate 2 mg tab | (ค) (C) |
|--------------------------------|---------|

2.5.4 Angiotensin-converting enzyme inhibitors (ACEI)

- | | |
|--------------------------------|------------------------|
| 1. Enalapril maleate 5 mg tab | (ก) C:D _{2,3} |
| 2. Enalapril maleate 20 mg tab | (ก) C:D _{2,3} |

2.5.5 Angiotensin-II receptor antagonist (ARB)

1. Losartan potassium 50 mg (ก) C:D 1.Sarcubitil 49 mg+valsartan 51

2.6 Nitrates, calcium-channel blockers and other vasodilators**2.6.1 Nitrates**

1. Glyceryl trinitrate50 mg/10ml (NTG) (ก) (C)
 2. Isosorbide dinitrate 5 mg sublingual tab (ก) (C)
 3. Isosorbide mononitrate 20 mg tab (ก) (C)

2.6.2 Calcium-channel blockers

1. Amlodipine besilate 5 mg tab (ก) (C) 1.Nifedipine 5 mg Capsule (C)
 2. Verapamil hydrochloride 240 mg SR tab (ก) (C)
 3. Lercanidipine 20 mg tab (ข) (C)
 4. Nicardipine hydrochloride 2 mg/2 ml inj (ค) (C)
 5. Nifedipine 20 mg SR tab (จ) (C)

2.6.3 Other vasodilators

1. Sildenafil citrate 50 mg tab (จ) (B) 1.Beraprost 20 mcg tab

2.7 Sympathomimetics**2.7.1 Inotropic sympathomimetics**

1. Dopamine hydrochloride 250 mg/10 ml inj (ก) (C)
 2. Dobutamine hydrochloride 250 mg/10ml inj (ข) (B)

2.7.2 Vasoconstrictor sympathomimetics

1. Norepinephrine bitartrate 4 mg/4ml injection (ก) (C)
 2. Ephedrine hydrochloride 30 mg/ml injection (ค) (C)

2.7.3 Drugs used in cardiopulmonary resuscitation

1. Epinephrine (Adrenaline) 1:1000 inj (ก) (C)

2.8 Anticoagulants

1. Warfarin sodium 2 mg tab (ค) (X) 1. Dabigatran etexilate (C)
 2. Warfarin sodium 3 mg tab (ค) (X) 110 mg tab
 3. Heparin sodium 25,000/5 ml inj (ค) (C)
 4. Enoxaparin sodium 60mg/0.6 ml inj (ค) (B)

2.9 Antiplatelet drugs

1. Aspirin (Acetylsalicylic acid) 81 tab (ก) C:D 1. Cilostazol 100mgSR Tab (C)
 2. Aspirin (Acetylsalicylic acid) 300 tab (ก) C:D 2. Pentoxyphylline 400 tab (C)
 3. Clopidogrel bisulfate 75 mg tab (ค) (B)
 4. Ticagrelor 90 mg tab (ง) (C)

2.10 Fibrinolytic drugs

1. Streptokinase 1.5 mU inj (ก) (C)
 2. Alteplase 50 mg inj (ง) (C)

2.11 Hemostatics

1. Tranexamic acid 250 mg/inj (ก) (B)
 2. Tranexamic acid 250 cap (ค) (B)

ED

NED

2.12 Lipid-regulating drugs

1. Simvastatin 20 mg tab
2. Atorvastatin 40 mg tab
3. Fenofibrate 200 mg cap

- (ก) (X) 1. Ezetimibe 10 mg tab (C)
- (ข) (X)
- (ค) (C)

2.13 Mescellaneous

1. Trimetazidine MR 35 mg tab (D)

3 Respiratory system**3.1 Bronchodilators****3.1.1 Adrenoceptor agonists**

1. Procaterol hydrochloride(Meptin) syr (ก)
2. Salbutamol 100 mcg /puff MDI (ก) (C)
3. Salbutamol 2 mg tab (ก) (C)
4. Salbutamol nebules 1 mg/ml 2.5 ml sol (ก) (C)
5. Salbutamol 2 mg/ 5 ml syrup 60 ml (ก) (C)
6. Terbutaline sulfate 0.5 mg/ml inj (ก) (B)
7. Terbutaline sulfate 2.5 mg tab (ก) (B)

3.1.2 Compound antimuscarinic bronchodilators

1. Ipratropium bromide +Fenoterol HBr 20/50 mcg/dose (Berodual) MDI (ก)
2. Ipratropium bromide +Fenoterol hydrobromide sol for nebulizer 20 ml (ก)
3. Tiotropium bromide 18 mcg DPI (ค)

3.1.3 Theophylline

- 1.Aminophylline 25 mg/ml inj (ก) (C)
- 2.Theophylline 200 mg CR tab (ก) (C)

3.2 Corticosteroids

- 1.Fluticasone propionate 125 mcg Evo (ค) (C)
- 2.Fluticasone+Salmeterol(250+50mg)Accu (ค)
- 3.Fluticasone+Salmeterol(250+25 mg)Evo (ค)
- 4.Fluticasone+Salmeterol(50+25 mg)Evo (ค)

3.3 Leukotriene receptor antagonists

1. Montelukast sodium 10 mg tab (ค) (B)

3.4 Antihistamines

1. Chlorpheniramine maleate 4mg tab (ก) (C) 1.Levocetirizine 5 mg tab (B)
2. Chlorpheniramine maleate 10mg/ml(1ml)inj (ก) (C)
3. Chlorpheniramine maleate 2 mg/5ml syr (ก) (C)
4. Hydroxyzine hydrochloride 10 mg/ 5ml syr (ก) (C)
5. Hydroxyzine hydrochloride 10 mg tab (ก) (C)
6. Cetirizine hydrochloride 10 mg tab (ก) (B)
7. Loratadine 10 mg tab (ก) (B)
8. Loratadine 5mg/ 5ml syr (ก) (B)

3.5 Pulmonary surfactants

1. Beractant 25 mg/ml inj (ง)

3.6 Cough preparations**3.6.1 Cough suppressants**

- 1.Dextromethorphan hydrobromide 15 mg tab (ก) (A) 1.ยาสต์ Benadryl syrup
 2.Mist.Tussis (ก)
 3.Codeine phosphate + Glyceryl guaiacolate (ค)
 tab/cap (10+100 mg)

3.6.2 Expectorant and demulcent cough preparations

- | | |
|---|---|
| 1. Glyceryl guaiacolate syr (รมสต.) (ก) | 1.Bromhexine 4mg/5ml Elix (C) |
| | 2.Bromhexine 8 mg tab (C) |
| | 3.Carboxymethyl cysteine 100 mg/5ml syr |

3.7 Systemic nasal decongestants

1. Pseudoephedrine hydrochloride 30 mg tab (ก) (B)

3.8 Other respiratory preparations

1. Aromatic Ammonia Spirit (Ammonia) (ก)

4.Central nervous system**4.1 Hypnotics and anxiolytics**

- | | |
|---|-----------------------------|
| 1.Chloral hydrate oral sol 100 mg/50 ml(hosp) (ก) | 1.Alprazolam 0.5 mg/tab (A) |
| 2.Diazepam 2 mg tab (ก) | (D) |
| 3.Diazepam 5 mg tab (ก) | (D) |
| 4.Diazepam 10 mg/ml 2 ml inj (ก) | (D) |
| 5.Lorazepam 1 mg tab (ก) | (D) |
| 6.Clonazepam 2 mg tab (ก) | (D) |
| 7.Dipotassium clorazepate 5 mg capsule (ก) | (C) |
| 8.Hydroxyzine hydrochloride 10 mg/ 5ml syr (ก) | (C) |
| 9.Hydroxyzine hydrochloride 10 mg tab (ก) | (C) |

4.2 Drugs used in psychoses and related disorders**4.2.1 Antipsychotic drugs**

- | | |
|--|------------------------------|
| 1. Chlorpromazine hydrochloride 25 mg/ml inj (ก) | 1.Aripiprazole 10 mg tab (C) |
| 2. Chlorpromazine hydrochloride 50 mg tab (ก) | 2.Quetiapine 25 mg tab (C) |
| 3. Chlorpromazine hydrochloride 100 mg tab (ก) | (C) |
| 4. Fluphenazine decanoate 25 mg/ml inj (ก) | (C) |
| 5. Haloperidol 0.5 mg tab (ก) | (C) |
| 6. Haloperidol 2 mg tab (ก) | (C) |
| 7. Haloperidol 5 mg tab (ก) | (C) |
| 8. Haloperidol 5 mg/ml (1ml) inj (ก) | (C) |
| 9. Haloperidol 50 mg/ml decanoate (ก) | (C) |
| 10. Haloperidol drop 2 mg mg/ml 15 m (ก) | (C) |
| 11. Perphenazine 4 mg tab (ก) | (C) |
| 12. Perphenazine 8 mg tab (ก) | (C) |
| 13. Trifluoperazine hydrochloride 5 mg tab (ก) | (C) |
| 14. Risperidone 2 mg tab (ก) | (C) |
| 15. Risperidone 1 mg/ml oral sol (ก) | (C) |

ED

NED

- | | |
|-------------------------------|---------|
| 16. Clozapine 25 mg tab | (ค) (B) |
| 17. Clozapine 100 mg tab | (ค) (B) |
| 18. Flupentixol 40 mg/ml inj. | (ค) |
| 19. Quetiapine 200 mg tab | (ง) (C) |

4.2.2 Antimanic drugs

- | | |
|------------------------------------|-----------|
| 1.Carbamazepine 200 mg tab | (ก) (D) |
| 2.Lithium carbonate 300 mg cap | (ก) (D) |
| 3.Sodium valproate 200 mg/ml syrup | (ก) (D/X) |
| 4.Sodium valproate CR 200 mg tab | (ข) (D/X) |
| 5.Sodium valproate SR 500 mg tab | (ข) (D/X) |

4.3 Antidepressant drugs

- | | |
|---|-----------------------------------|
| 1.Amitriptyline hydrochloride 10 mg tab | (ก) (C) 1.Bupropion 150 mg tab |
| 2.Amitriptyline hydrochloride 25 mg tab | (ก) (C) 2.Venlafaxine 37.5 mg cap |
| 3.Fluoxetine hydrochloride 20 mg tab | (ก) (C) |
| 4.Imipramine hydrochloride 25 mg tab | (ก) (C) |
| 5.Sertaline 50 mg | (ก) (C) |
| 6.Mianserin hydrochloride 10 mg | (ข) (C) |
| 7.Trazodone hydrochloride 50 mg tab | (ค) (C) |

4.4 Central nervous system stimulants

- | | |
|-----------------------------|---------|
| 1.Methylphenidate 10 mg tab | (ค) (C) |
|-----------------------------|---------|

4.5 Drugs used in nausea and vertigo**4.5.1 Drugs used in nausea and vomiting**

- | | |
|---------------------------------------|---------|
| 1.Domperidone 1 mg/ml susp | (ก) (B) |
| 2.Domperidone 10 mg tab | (ก) (B) |
| 3.Metoclopramide 5 mg/ml (2ml) inj | (ก) (B) |
| 4.Metoclopramide 10 mg Tab | (ก) (B) |
| 5.Ondansetron HCl 8 mg/4 ml (4ml) inj | (ข) (B) |
| 6.Ondansetron HCl 8 mg tab | (ข) (B) |

4.5.2 Drugs used in vestibular disorders

- | | |
|---|---------------------------------|
| 1.Dimenhydrinate 50 mg/ml (1ml) injection | (ก) (B) 1.Betahistine 24 mg tab |
| 2.Dimenhydrinate 50 mg tab | (ก) (B) |
| 3.Betahistine mesylate 6 mg tab | (ข) |

4.6 Analgesics and antipyretics

- | | |
|---|--------------------------------------|
| 1.Acetaminophen 60 mg/0.6 ml syr | (ก) (C) 1.Acetaminophen 250 mg suppo |
| 2.Acetaminophen 120 mg/5 ml syr | (ก) (C) |
| 3.Acetaminophen 325 mg tab | (ก) (C) |
| 4.Acetaminophen 500 mg tab | (ก) (C) |
| 5.Aspirin (Acetylsalicylic acid) 300 mg tab | (ก) (C) |
| 6.Ibuprofen 200 mg tab | (ก) B:D3 |
| 7.Ibuprofen 100 mg/5 ml susp | (ก) B:D3 |

4.7 Analgesics**4.7.1 Opioid analgesics**

- | | |
|---|-----------|
| 1.Fentanyl citrate 0.05 mg/ml | (ค) (C,D) |
| 2.Fentanyl citrate 25mcg/hr transdermal patch | (ค) (C,D) |

ED

NED

3.Morphine sulfate 10 mg/ml (1ml) inj	(ค) (C,D)
4.Morphine 2 mg/ml 60 ml	(ค) (C,D)
5.Morphine sulfate 10 mg IR tab	(ค) (C,D)
6.Morphine sulfate 20 mg SR cap (Kapanol)	(ค) (C,D)
7.Morphine sulfate 30 mg PR tab (MST)	(ค) (C,D)
8.Pethidine hydrochloride 50 mg/ml (1 ml) inj	(ค) (C)
9.Tramadol hydrochloride 50 mg caps	(ค) (C)
10.Tramadol HCl 100 mg/2 ml (2ml) inj	(ค) (C)

4.7.2 Drugs for neuropathic pain

1.Amitriptyline hydrochloride 10 mg tab	(ก) (C) 1.Pregabalin 25 mg tab
2.Amitriptyline hydrochloride 25 mg tab	(ก) (C) 2.Pregabalin 75 mg tab
3.Carbamazepine 200 mg tab	(ก) (D)
4.Gabapentin 400 mg cap	(ง) (C)

4.7.3 Antimigraine drugs**4.7.3.1 Drugs for acute migraine attack**

1.Acetaminophen 325 mg tab	(ก) (C)
2.Acetaminophen 500 mg tab	(ก) (C)
3.Aspirin (Acetylsalicylic acid) 300 mg tab	(ก) C:D3
4.Ibuprofen 200 mg tab	(ก) B:D3
6.Ergotamine tartrate + Caffeine(1+100 mg)	(ค) (X)

4.7.3.2 Drugs used in the prophylaxis of migraine

1.Amitriptyline hydrochloride 10 mg tab	(ก) (C) 1.Flunarizine 5 mg cap
2.Amitriptyline hydrochloride 25 mg tab	(ก) (C)
3.Propranolol hydrochloride 10 mg tab	(ก) (C)
4.Cyproheptadine hydrochloride 4 tab	(ข) (B)
5.Sodium valproate CR 200 mg tab	(ง) (X)
6.Sodium valproate SR 500 mg tab	(ง) (X)
7.Topiramate 50 mg tab	(ง) (D)

4.8 Antiepileptics**4.8.1 Drugs used in the control of epilepsy**

1.Carbamazepine 200 mg tab	(ก) (D) 1.Phenobarbital sodium (D)
2.Magnesium sulfate 10% (10 ml) inj	(ก) (D) 20 mg/5 ml elixir
3.Magnesium sulfate 50% (2 ml) inj	(ก) (D) 2.Pregabalin 25 mg tab (C)
4.Phenobarbital sodium 60 mg tab	(ก) (D) 3.Pregabalin 75 mg tab (C)
5.Phenytoin sodium 100 mg capsule	(ก) (D)
6.Phenytoin sodium 50 mg/ml inj	(ก) (D)
7.Sodium valproate CR 200 mg tab	(ก) (D)
8.Sodium valproate SR 500 mg tab	(ก) (D)
9.Sodium valproate 200mg/ml syrup	(ก) (D)
10.Clonazepam 2 mg tab	(ข) (D)
11.Levetiracetam 500 mg SR tab	(ค) (C)
12.Topiramate 50 mg tab	(ง) (D)

4.8.2 Drugs used in status epilepticus

1.Diazepam 5 mg/ml (2ml) inj	(ก) (D)
2.Phenytoin sodium 50 mg/ml inj	(ก) (D)
3.Sodium valproate 400 mg injection	(ค) (D)

ED

NED

4. Levetiracetam 500 mg/5 ml inj. (ง) (C)
 5. Midazolam hydrochloride 5 mg/ml (3ml) inj (ง) (D)

4.9 Drugs used in movement disorders

- | | |
|---|-------------------------------------|
| 1. Diazepam 2 mg tab | (ก) (D) 1. Pramipexole 0.375 mg tab |
| 2. Diazepam 5 mg tab | (ก) (D) |
| 3. Levodopa + Carbidopa 250+25 mg tab | (ก) (C) |
| 4. Propranolol hydrochloride 10 mg tab | (ก) (C) |
| 5. Trihexyphenidyl hydrochloride 2 mg tab | (ก) (C) |
| 6. Trihexyphenidyl hydrochloride 5 mg tab | (ก) (C) |
| 7. Baclofen 10 mg tab | (ข) (C) |
| 8. Clonazepam 2 mg tab | (ข) (D) |
| 9. Entacapone 200 mg tab | (ง) (C) |
| 10. Ropinirole 2 mg SR tab | (ง) (C) |

4.10 Drugs used in Dementia

1. Donepezil orodispersible 10 mg tablet (จ2) (C)

5. Infections**5.1 Antibacterial****5.1.1 Penicillins**

- | | |
|--|--|
| 1. Amoxicillin 250 mg/5 ml syr | (ก) (B) 1. Amoxicillin 200 + Potassium (B) |
| 2. Amoxicillin 250 mg cap | (ก) (B) clavulanate 28.5 (Co-amoxiclav) |
| 3. Amoxicillin 500 mg cap | (ก) (B) dry syr |
| 4. Ampicillin sodium 500 mg sterile pwdr | (ก) (B) |
| 5. Ampicillin sodium 1 gm sterile pwdr | (ก) (B) |
| 6. Cloxacillin sodium 1 gm sterile pwdr | (ก) (B) |
| 7. Dicloxacillin sodium 250 mg cap | (ก) (B) |
| 8. Dicloxacillin sodium 62.5 mg/5 ml syr | (ก) (B) |
| 9. Phenoxycephalothin potassium (Pen V) 250 mg tab | (ก) (B) |
| 10. Benzylpenicillin (PGS) 5 mu sterile pwdr | (ก) (B) |
| 11. Benzathine benzylpenicillin G 1.2 mu | (ก) (B) |
| 12. Amoxicillin 875 + Potassium clavulanate 125 (Co-amoxiclav) tab | (ค) (B) |
| 13. Amoxicillin sodium 1000 mg + Potassium Clavulanate 200 mg (Co-amoxiclav) inj | (ค) (B) |
| 14. Piperacillin sodium + Tazobactam sodium 4.5 gm inj | (ง) (B) |

5.1.2 Cephalosporins, cephemycins and other beta-lactams

- | | |
|--|--------------------------------------|
| 1. Cephalexin 125 mg/5 ml susp | (ก) (B) 1. Cefdinir 100 mg Capsule |
| 2. Cephalexin 500 mg cap | (ก) (B) 2. Cefdinir 125 mg/5 ml susp |
| 3. Cefazolin sodium 1 gm | (ก) (B) |
| 4. Cefotaxime sodium 1 gm sterile pwdr | (ค) (B) |
| 5. Ceftriaxone sodium 1 gm sterile pwdr | (ค) (B) |
| 6. Ceftazidime 1 gm sterile pwdr | (ค) (B) |
| 7. Cefoperazone sodium + Sulbactam sodium 1000/500 mg sterile pwdr | (ง) (B) |
| 8. Ertapenem sodium 1 gm sterile pwdr | (ง) (B) |
| 9. Imipenem 500 mg and Cilastatin 500 mg | (ง) (C) |

10.Meropenem 1 gm sterile pwdr (ง) (B)

5.1.3 Tetracyclines

1.Doxycycline hydrochloride 100 mg cap (ก) (D)

5.1.4 Aminoglycosides

1. Gentamicin sulfate 80 mg/2 ml inj (ก) (D)

2. Amikacin sulfate 500mg/2 ml (ข) (D)

5.1.5 Macrolides

1.Erythromycin 125 mg/5 ml susp/dry syr (ก) (B)

2.Roxithromycin 150 mg tab (ก) (B)

3.Azithromycin 200 mg/5 ml dry syr (ง) (B)

4.Clarithromycin 500 tab tab (ง) (C)

5.1.6 Quinolones

1.Norfloxacin 400 tab (ก) (C)

2.Ofloxacin 200 mg tab (ข) (C)

3.Ciprofloxacin hydrochloride 250 mg tab (ง) (C)

4.Ciprofloxacin lactate 200 mg inj. (ง) (C)

5.Levofloxacin hemihydrates tab 500 mg (ง) (C)

6.Levofloxacin 750 mg injection (ง) (C)

5.1.7 Some other antibacterials

1.Metronidazole 400 mg tab (ก) (B)

2.Metronidazole 500 mg inj (ก) (B)

3.Clindamycin 150 mg cap (ข) (B)

4.Clindamycin 600 mg/4 ml (4ml) (ข) (B)

5.Colistimethate sodium 150 mg inj (ง) (C)

6.Sodium fusidate 250 mg tab (ง) (D)

7.Vancomycin hydrochloride 500 mg inj (ง) (C)

5.1.8 Sulphonamides and trimethoprim

1.Sulfamethoxazole 200+Trimethoprim 40 mg (Co-trimoxazole)/5 ml susp (ก) (D)

2.Sulfamethoxazole 400+Trimethoprim 80 mg (Co-trimoxazole)/5 ml inj (ก) (D)

3.Sulfamethoxazole 400+Trimethoprim 80 mg (Co-trimoxazole) tab (ก) (D)

5.1.9 Antituberculous drugs

1.Ethambutol hydrochloride 400 mg tab (ก) (C)

2.Isoniazid 100 tab (ก) (C)

3.Pyrazinamide 500 mg tab (ก) (C)

4.Rifampicin 300 mg cap (ก) (C)

5.Rifampicin 450 mg cap (ก) (C)

6.Streptomycin sulfate 1gm inj (ค) (D)

7.Tuberculin Purified Protein Derivative (Tuberculin PPD) inj (ก) (C)

8.Amikacin sulfate 500mg/2 ml (2ml) (ค) (D)

9.Levofloxacin hemihydrates tab 500 mg (ง) (C)

5.1.10 Antileprotic drugs

- 1.Dapsone 100 mg tab (ก) (C)

5.2 Antifungal drugs

- 1.Fluconazole 200 mg cap (ก) (D)
 2.Griseofulvin 500 tab (ก) (B)
 4.Nystatin 100,000 iu/ml oral susp (ก) (C)
 5.Itraconazole 100 mg cap (ค) (C)
 6.Amphotericin B 50 mg sterile pwdr (ค) (B)

5.3 Antiviral drugs**5.3.1 Non-antiretrovirals**

- 1.Acyclovir 400 mg tab (ก) (B)
 2.Acyclovir 500 mg inj vial (ค) (B)
 3.Oseltamivir phosphate 75 mg cap (ค) (C)
 4.Oseltamivir phosphate 10 mg/ml syr (Hosp) (ค) (C)

5.3.2 Viral hepatitis

- 1.Lamivudine 150 mg tab (ง) (C)
 2.Tenofovir disoproxil fumarate 300 mg tab (ง) (B)
 (Viread®)

5.4 Antiprotozoal drugs**5.4.1 Antimalarials**

- 1.Primaquine phosphate 7.5 mg tab (ก) (D)
 2.Quinine sulfate 300 mg/ml inj (ก) (C)
 3.Quinine sulfate 300 mg tab (ก) (C)

5.4.2 Other antiprotozoal drugs

1. Metronidazole 400 mg tab (ก) (B)
 2. Metronidazole 500 mg/100 ml inj (ก) (B)

5.5 Anthelmintics

- 1.Albendazole 200 mg/5 ml susp (ก) (C)
 2.Albendazole 200 mg tab (ก) (C)
 3.Praziquantel 600 mg tab (ก) (B)
 4.Ivermectin 6 mg tab (ข) (C)

5.6 Antiseptics

- 1.Chlorhexidine gluconate 5% (ก) (C)
ยาเตรียมในโรงพยาบาล
 1.Chlorhexidine gluconate 4% (ก) (C) 1.Chlorhexidine gluconate 1%
 2.Chlorhexidine gluconate 5% (ก) (C) 2.0.55%Ortho-phthalaldehyde
 3.Ethyl alcohol 70% (ก) 3.Povidone 10%ointment
 4.Hydrogen peroxide 6% (ก)
 5.Povidone-iodine 7.5% (ก)
 6.Povidone-iodine 10% (ก)

6 Endocrine system**6.1 Drugs used in diabetes****6.1.1 Insulins**

- | | |
|---|----------------|
| 1.Isofpane insulin (NPH) 100 u/ml x10 ml inj | (ก) (B) |
| 2.Insulin Regular (RI) 100 u/ml x 10 ml inj | (ก) (B) |
| 3.Soluble insulin + Isofpane insulin (30/70)
(Mixtard) x 10 ml inj | (ก) (B)
(B) |
| 4.Soluble insulin + Isofpane insulin (30/70)
3 ml Penfill inj | (ก) (B)
(B) |
| 5.Insulin aspart 30%+Insulin aspart 70%
100 u/ml x 3 ml penfill injection (Novomix®) | (ง) (B) |
| 6.Insulin Glargine (Toujeo®) 300 u/ml
1.5 ml penfill injection | (ง) (B) |

6.1.2 Oral antidiabetic drugs

- | | | | |
|--|---------|--------------------------|-----|
| 1.Glipizide 5 mg tab | (ก) (C) | 1.Empagliflozin 25 mg | (C) |
| 2.Metformin hydrochloride 500 mg tab | (ก) (B) | 2.Dapagliflozin 10 mg | (C) |
| 3.Pioglitazone hydrochloride 30 mg tab | (ข) (C) | 3.Sitagliptin 100 mg tab | (B) |

6.1.3 Other

- | | |
|-------------------------|-----|
| 1.Semaglutide 1 mg inj. | (D) |
|-------------------------|-----|

6.2 Thyroid and antithyroid drugs**6.2.1 Thyroid hormones**

- | | |
|---|---------|
| 1.Levothyroxine sodium (L-thyroxine sodium)
100 mcg (0.1 mg) tab | (ก) (A) |
|---|---------|

6.2.2 Antithyroid drugs

- | | |
|------------------------------|---------|
| 1.Propylthiouracil 50 mg tab | (ก) (D) |
| 2.Methimazole 5 mg tab | (ก) (D) |

6.3 Corticosteroids

- | | |
|--|---------|
| 1.Dexamethasone 4 mg tab | (ก) (C) |
| 2.Dexamethasone 4 mg/ml injection | (ก) (C) |
| 3.Hydrocortisone 100 mg injection | (ก) (C) |
| 4.Prednisolone 5 mg tab | (ก) (C) |
| 5.Methylprednisolone 500 mg/vial | (ค) (C) |
| 6.Triamcinolone acetonide 10 mg/ml inj | (ค) (C) |

6.4 Sex Hormones**6.4.1 Female sex hormones and anti-estrogens**

- | | | | |
|-------------------------------------|---------|----------------------------|-----|
| 1.Conjugated estrogens 0.625 mg tab | (ก) (X) | 1.Dydrogesterone 10 mg tab | (B) |
| 2.Norethisterone 5 mg tab | (ก) (X) | | |
| 3.Progesterone 200 mg cap | (ง) (B) | | |

6.5 Hypothalamic and pituitary hormones**6.5.1 Posterior pituitary hormones and antagonists**

- | | |
|---|---------|
| 1.Desmopressin acetate (DDAVP)
4 mcg/ml inj. | (ง) (B) |
|---|---------|

6.6 Drugs affecting bone metabolism

- 1.Calcitonin 200 iu nasal spray (C)
- 2.Ibandronate sodium (C)
1 mg/ml inj

6.7 Other endocrine drugs**6.7.1 Bromocriptine and other dopaminergic drugs**

- 1.Bromocriptine mesilate 2.5 mg tab (ค) (B)

6.7.2 Drug affecting gonadotrophines

- 1.Cinacalcet hydrochloride 25 mg tab (C)

7 Obstetrics, gynaecology and urinary-tract disorders**7.1 Drugs used in obstetrics****7.1.1 Prostaglandins, prostaglandins antagonists and oxytocics**

- 1.Methylergometrine maleate 0.2 mg/ml inj (ก) (C) 1. Misoprostal 200 mcg tab (X)
- 2.Oxytocin 10 iu/ml injection (ก) (X)
- 3.Sulprostole 500 mcg/amp injection (ง)

7.1.2 Myometrial relaxants

- 1.Terbutaline sulfate 0.5 mg/ml injection (ก) (B)
- 2.Terbutaline sulfate 2.5 mg tab (ก) (B)

7.2 Treatment of vaginal and vulval conditions

- 1.Clotrimazole 100 mg vaginal tab (ก) (C)

7.3 Contraceptives

- 1.Etonogestrel implant 1 rod (68 mg/rod) (ก) (X)
- 2.Ethinylestradiol 30 mcg+ Levonorgestrel 150 mcg tab (ก) (X)
- 3.Medroxyprogesterone acetate 50 mg/ml inj (ก) (X)
- 4.Lynestrenol(Exlution®) 0.5 mg tab (ง) (D)

7.4 Drugs for genito-urinary disorders**7.4.1 Drugs for benign prostatic hyperplasia**

- 1.Doxazosin mesilate 2 mg tab (ค) (C)
- 2.Alfuzosin hydrochloride 10 mg SR tab (ง) (B)
- 3.Finasteride 5 mg tab (ง) (X)

7.4.2 Drugs for urinary frequency enuresis, and incontinence

- 1.Oxybutynin hydrochloride 5 mg tab (ค) (B) 1.Tamsulosin 0.4mgCap (B)
- 2.Trospium chloride 20 mg tab (ค)

7.4.3 Drugs used in alkalinisation of urine

- 1.Potassium citrate oral solution (Hosp) (ก) 1.Potassium citrate and Sodium citrate tab.

8 Malignant disease and immunosuppression

8.1 Cytotoxic drugs

8.1.1 Alkylating drugs

- | | |
|--------------------------------------|---------|
| 1.Cyclophosphamide 50 mg tab | (ค) (D) |
| 2.Cyclophosphamide 1000 mg injection | (ค) (D) |

8.1.2 Cytotoxic antibiotics

- | | |
|---|---------|
| 1.Dactinomycin 500 mcg/ml injection | (ค) (D) |
| 2.Doxorubicin hydrochloride 50 mg/25 ml inj | (ค) (D) |
| 3.Mitomycin-C injection | (ง) (X) |

8.1.3 Antimetabolites

- | | |
|--|---------|
| 1.Fluorouracil (5-FU)1000 mg/20 ml injection | (ค) (X) |
| 2.Methotrexate 2.5 mg tab | (ค) (X) |
| 3 Methotrexate 50 mg/2 ml injection | (ค) (X) |
| 4.Capecitabine 500 mg tab | (ง) (D) |
| 5.Oxaliplatin 100 mg injection | (ง) (D) |

8.1.4 Other antineoplastic drugs

- | | |
|---|---------|
| 1.Calcium folinate (Leucovorin calcium)50 mg/5 ml | (ค) (C) |
| 2.Paclitaxel 300 mg/50 ml injection | (ง) (D) |

8.2 Drugs affecting the immune response

- | | |
|--|---------|
| 1.Dexamethasone 4 mg tab | (ก) (C) |
| 2.Dexamethasone 4 mg/ml injection | (ก) (C) |
| 3.Prednisolone 5 mg tab | (ก) (C) |
| 4.Azathioprine 50 mg tab | (ค) (D) |
| 5.Cyclosporin A 25 mg cap | (ค) (C) |
| 6.Methylprednisolone 500 mg/vial inj | (ค) (C) |
| 7.BCG (Bacillus Calmette-Guérin) | (ง) (C) |
| Immucyst 81 mg/Vial Vaccine | |
| 8.Mycophenolate mofetil 250 mg cap | (ง) (D) |
| 9.Intravenous immunoglobulin (IVIG)
5 gm/100 ml | (จ2)(C) |

8.3 Sex hormones and hormone antagonists in malignant disease

8.3.1 Progestogens, anti-estrogens and enzyme inhibitors

- | | |
|-------------------------------|---------|
| 1.Tamoxifen citrate 20 mg tab | (ค) (D) |
| 2.Letrozole 2.5 mg tab | (ง) (X) |

8.3.2 Prostate cancer

- | | |
|--------------------------|---------|
| 1.Bicalutamide 50 mg tab | (ง) (X) |
|--------------------------|---------|

9 Nutrition and blood

9.1 Whole blood, blood products and drugs used in some blood disorders

9.1.1 Drugs used in hypoplastic, hemolytic and renal anemias

- | | |
|---|---------|
| 1.Folic acid 5 mg tab | (ก) (A) |
| 2.Desferrioxamine mesilate 500 mg injection | (ค) (C) |
| 3.Deferiprone 500 mg tab | (ค) (C) |
| 4.Iron sucrose inj (100 mg Fe) | (ค) |
| 5.Deferasirox 250 mg | (จ2) |

ED

NED

- 6.Epoetin alfa 2000 IU (Hemax®) (จ2)(C)
 7.Epoetin alfa 4000 IU (จ2)(C)

9.1.2 Drugs used in bone marrow transplantation

1. Filgrastim 300 mcg injection (จ) (C)

9.2 Fluids and electrolytes

- 1.Calcium chloride + Potassium chloride + Sodium chloride + Sodium acetate (Ringer's acetate) (ก) 1.Sodium lactate intravenous (Ringer's lactate solution)
 (Acetar) 1000 ml inj

- 2.Glucose with/without sodium chloride sterile sol

- 1.D-10-S/2 1000 ml (ก)
- 2. D-10-S/5 500 ml (ก)
- 3. D-10-S/5 200/500 ml P (ก)
- 4. D-10-W 500 ml (ก)
- 5. D-5-S 1000 ml (ก)
- 6. D-5-S/2 500 ml (ก)
- 7. D-5-S/2 1000 ml (ก)
- 8. D-5-S/3 500 ml (ก)
- 9.D-5-S/5 500 ml (ก)
- 10.D-5-W 100 ml (ก)
- 11.D-5-W 500 ml (ก)
- 12.D-5-W 1000 ml (ก)
- 13.D-5-W 200/500 ml (ก)
- 14.D-5-W 250/500 ml (ก)
- 15.D-5-W 50/100 ml (ก)
- 16.Glucose 50% (ก)

2. Potassium chloride

- 1.Potassium chloride 40 mEq /10ml injectic (ก)
- 2.Potassium chloride 3% (2.01mEq/5 ml)
 30 ml,240 ml,500ml sol (Hosp)
- 3.Potassium chloride 10% (6.70mEq/5 ml) (ก)
 30 ml,240 ml,500ml sol (Hosp)
- 4.Potassium chlorode 500 mg tab (ก)

3. Sodium bicarbonate

- 1.Sodium bicarbonate 300 mg tab (ก)
- 2.Sodium bicarbonate 7.5%, 50 ml in (ก)

- 4.Sodium chloride

- 1.NaCl 0.9% 100 ml (ก) 1.Sodium chloride powder for irrigate
- 2.NaCl 0.9% 1000 ml (ก) 2.265 gm
- 3.NaCl 0.9% 2000 ml (ก)
- 4.NaCl 0.9% 5 ml (ก)
- 5.NaCl 0.45% 1000 ml (ก)
- 6.NaCl 3% 500 ml (ก)
- 7.Sodium chloride 300 mg tab (ก)

- 6.Water for injection

- 1. Water for injection 10 ml (ก)
- 2. Water for injection 100/500 ml (ก)
- 3. Water for injection 1000 ml (ก)
- 4. Water for irrigation 1000 ml (ก)

- 7.Calcium polystyrene sulfonate(Kalimate)oral pwdr (ข)

ED

NED

8.Hydroxyethyl starch (HES) with electrolytes (ง)

(Voluven) 500 ml injection

9.อื่นๆ

- 1.Dextran-40 10% 500 ml injection
- 2.Human Albumin 20%,50ml injection
- 3.Glycerol 10%+Glucose 2.5%, 500 ml
(Glycerosteril®10%)
- 4.Acetar-5 injection 500 ml
- 5.Glucose7.5%+Electrolyte (Glucolyte-2)
- 6.Ketosteril ® 600 mg tab (C)

9.3 Vitamins

- | | |
|--|-----------|
| 1.Folic acid 5 mg tab | (ก) (A) |
| 2.Multivitamins syr 60 ml | (ก) |
| 3.Multivitamins drop 15 ml | (ก) |
| 4.Multivitamins tab | (ก) |
| 5.Vitamin B1(Thiamine) 100 mg tab | (ก) (A,C) |
| 6.Vitamin B1(Thiamine) 100mg/ml injection | (ก) (A,C) |
| 7.Vitamin B6 (Pyridoxine) 50 mg tab | (ก) |
| 8.Vitamin B12 (Cyanocobalamin) 100 mcg tab | (ก) (C) |
| 9. Vitamin C 100 mg tab | (ก) (C) |
| 10.Vitamin D2 (Ergocalciferol) 20,000 iu Cap | (ก) (C) |
| 11.Vitamin K1 (Phytomenadione) 1 mg/0.5 ml sterile sol | (ก) (C) |
| 12.Vitamin K1 (Phytomenadione) 10 mg/ ml sterile sol | (ก) (C) |
| 13.Vitamin B complex tab | (ก) (A,C) |
| 14.Vitamins B complex injection | (ง) (A,C) |
| 15.Calcitriol (D3)0.25 mcg soft cap | (ค) |
| 16.Vitamin E 50 iu/ml x15 ml syr | (ค) (A) |

9.4 Intravenous nutrition

- | | |
|--|-----|
| 1.Amino acid 10% (Aminoven®) inj.100 ml | (ค) |
| 2.Amino acid 8 % (Aminoleban®) inj. 500 ml | (ค) |
| 3.Complete fat-soluble vitamin preparation
(Vitalipid N infant®) | (ค) |
| 4.Multivitamin injection(Cernevit®) | (ค) |
| 5.Fat emulsion sterile emulsion 20%
(SMOF Lipid®) | (ค) |
| 6.Multiple trace mineral injection | (ค) |
| 7.Two-in-one parenteral nutrition (B-Fluide®) | (ง) |
| 8.Three-in-one parenteral nutrition sterile sol
ประกอบด้วยglucose, amino acid และfat emulsion
(SMOF Kabiven peripheral® 1448 ml) | (ง) |

9.5 Minerals

- | | |
|---|---------|
| 1.Calcium carbonate 1,250 mg tab | (ก) (C) |
| 2.Calcium gluconate 100 mg Injection | (ก) (C) |
| 3.Magnesium sulfate 10% injection (10 ml) | (ก) (D) |
| 4.Magnesium sulfate 50% injection (2 ml) | (ก) (D) |
| 5.Magnesium sulfate 50% sol 240 ml(Hosp) | (ก) (D) |
| 6.Ferrous fumarate 200 mg tab | (ง) (A) |

ED

NED

- 7.Iron (III) hydroxide polymaltose complex (ข) (A)
 8.Sodium glycerophosphate sterile sol (จ)

9.6 Vitamins and minerals for pregnancy and lactating mothers

- 1.Ferrous fumarate 200 mg tab (ก) (A)
 (เฉพาะ 65 mg as iron)
 2.Folic acid 5 mg tab (ก) (A)
 3.Ferrous salt 60.81mg + Folic acid 0.4 mg + Iodine 0.15 mg (Triferdine®) (ก) (A)

10 Musculoskeletal and joint diseases**10.1 Drugs used in rheumatic diseases and gout****10.1.1 Non-steroidal anti-inflammatory drugs (NSAIDs)**

- | | | | |
|--|-----|--|------|
| 1.Aspirin (Acetylsalicylic acid) 300 mg EC tab | (ก) | 1.Celecoxib 200 mg Cap | C,D3 |
| 2.Diclofenac sodium 25 EC tab | (ก) | 2.Diclofenac 1% Gel | C,D3 |
| 3.Ibuprofen 100 mg/5 ml syr | (ก) | 3.Etoricoxib 90 mg Tab | (C) |
| 4.Ibuprofen 200 mg film coated tab | (ก) | 4.Mefenamic 500 mg Cap | (C) |
| 5.Naproxen 250 mg | (ก) | 5.Parecoxib 40 mg Inj | (C) |
| | | 6.Meloxicam 7.5 mg Tab | |
| | | 7.Ketorolac tromethamine 30 mg/ml inj. | |

10.1.2 Disease-modifying antirheumatic drugs (DMARDs)

- 1.Hydroxychloroquine 200 mg tab (ข) (C)
 2.Azathioprine 50 mg tab (ค) (D)
 3.Methotrexate 2.5 mg tab (ค) (X)
 4.Methotrexate 50 mg/2 ml (2 ml) (ง) (X)
 5.Sulfasalazine 500 mg (ค)
 6.Ciclosporin (Cyclosporin) 25 mg cap (ค)

10.1.3 Drugs for treatment of gout and hyperuricaemia

- 1.Colchicine 0.6 mg tab (ก) (C)
 2.Allopurinol 100 mg tab (ก) (C)
 3.Febuxostat 80 mg tab (ง) (C)

10.2 Drugs used in neuromuscular disorders**10.2.1 Drugs which enhance neuromuscular transmission**

- 1.Pyridostigmine 60 mg tab (ก) (C)
 2.Neostigmine 2.5 mg/ml injection (1 ml) (ข)

10.2.2 Skeletal muscle relaxants

- | | | | |
|-----------------------------|-----|-------------------------|-----|
| 1. Diazepam 2 mg tab | (ก) | 1.Orphenadine 100 mg SR | (C) |
| 2. Diazepam 5 mg tab | (ก) | 2.Tolperisone 50 mg | (C) |
| 3. Diazepam 10 mg /2ml inj. | (ก) | | |
| 4. Baclofen 10 mg tab | (ข) | | |
| 5. Tizanidine 4 mg | (ข) | | |

10.3 Drugs for relief of soft-tissue inflammation**10.3.1 Rubefacients**

- 1.Methyl salicylate cream compound cream (ก)
 2.Capsaicin 0.025% 35 gm (ED บัญชียาสมุนไพร)

10.4 Bone calcium regulator

- 1.Alendronate 70 mg + (C)
Cholecalciferol 5600 iu tab
2.Salmon calcitonin 200 iu/dose
Nasal spray (C)

10.5 Other

- 1.Diacerein 50 mg tab (B)

11 Eye**11.1 Anti-infective eye preparations****11.1.1 Antibacterials and eye wash solution**

- | | |
|--|--------------------------------------|
| 1.Chloramphenicol 1% eye oint | (ก) (A) 1.Moxifloxacin 0.5% solution |
| 2.Gentamicin sulfate 14 mg/ml ED (Hosp) | (ก) (D) 2.Oxyteracycline 0.5%+ |
| 3.Gentamicin sulfate 15 mg/ml ED (Hosp) | (ข) (D) Polymixin B (Terramycin) |
| 4.Polymyxin B sulfate + Neomycin sulfate + Gramicidin eye drop (สูตร Poly-oph) | (ข) (D) 3.Levofloxacin 1.5% ED, 5 ml |
| 5.Cyclosporine 0.05%eye drop | (ค) (C) |
| 6.Fusidic acid eye drop (in gel base) | (ง) |

11.1.2 Antibacterials with corticosteroids

- | | |
|--|-----|
| 1.Dexamethasone sodium phosphate + Neomycin sulfate eye drop (สูตร Dex-oph) | (ค) |
| 2.Dexamethasone+Polymyxin B sulfate + Neomycin sulfate eye (Maxitral) eye oint | (ค) |

11.1.3 Antifungals

- 1.Amphotericin B (Hosp)

11.1.4 Antivirals

- 1.Acyclovir 3% eye oint (ค)

11.2 Corticosteroids and other anti-inflammatory preparations

- | | |
|---|---------|
| 1.Antazoline hydrochloride + Tetrahydrozoline hydrochloride eye drop (Hista-oph®) | (ก) |
| 2.Fluorometholone 0.1% eye susp | (ค) (C) |
| 3.Prednisolone acetate 1% eye susp | (ค) (C) |
| 4.Olopatadine HCl 0.1 % eye drop | (ง) |

11.3 Mydriatics and cycloplegics

- | | |
|---|-----------------------------------|
| 1.Atropine sulfate 1% eye drop | (ค) (C) 1.Tropicamide 0.8%+ |
| 2.Atropine sulfate 0.5% eye drop (Hosp) | (ค) (C) Phenylephrine 5% eye drop |
| 3.Cyclopentolate HCl 1% eye drop | (ค) (C) |
| 4.Tropicamide 1% eye drop | (ค) |

11.4 Drugs for treatment of glaucoma

- | | | |
|--------------------------------------|-----|-----------------------|
| 1.Acetazolamide 250 mg tab | (ก) | 1.Tafluprost0.0015%+ |
| 2.Pilocarpine 2% eye drop | (ก) | Timolol0.5%(Tapcom®S) |
| 3.Timolol maleate 0.5% eye drop | (ก) | |
| 4.Brimonidine tartrate 0.2% eye drop | (ค) | |

ED**NED**

- 5.Latanoprost 0.005% eye drop (ค)
 6.Dorzolamide 2% eye drop (ค)
 7.Dorzolamide 2%+Timolol 0.5% (Cosopt[®]) (ง)
 eye drop

11.5 Local anaesthetics

- 1.Tetracaine hydrochloride eye drop (ก)

11.6 Tear deficiency, ocular lubricants and astringents

- 1.Hypromellose (Natear[®]) eye drop (ก) 1.Sodium hyaluronate 18 mg ED

11.7 Ocular diagnostic and peri-operative preparations and photodynamic treatment

- 1.Balance salt sol for ocular irrigation (ค)
 2.Diclofenac sodium 0.1% eye drop (ค)
 3.Trypan blue for intraocular use(Hosp) (ง)
 4.Bevacizumab 100 mg/4 ml injection (จ2)

12 Ear, nose, oropharynx and oral cavity**12.1 Drugs acting on the ear****12.1.1 Otitis external and otitis media**

- 1.Chloramphenicol 1% ear drop (ก)

12.1.2 Drugs used in otomycosis

- 1.Acetic acid 2% ear drop (Hosp) (ก)
 2.Clotrimazole 1% ear drop (ข)

12.1.3 Other drugs acting on the ear

- 1.Ofloxacin 3 mg/ml ear drop (ค)

12.2 Drugs acting on the nose**12.2.1 Drugs used in nasal allergy**

- 1.Fluticasone 27.5 mcg/dose nasal spray (ค) 1.Mometasone 50 mcg nasal spray

12.2.2 Topical nasal decongestants

- 1.Ephedrine 1% nasal drop (Hosp) (ก)
 2.Sodium chloride 0.9% for irrigation 100 ml (ก)
 3.Sodium chloride 0.9% for irrigation 1000 ml (ก)
 4.Oxymetazoline 0.025% nasal drop (ข)
- 1.Sodium chloride powder irrigatate 2.265 g

12.3 Drugs acting on the oropharynx and oral cavity**12.3.1 Drugs used in treatment of oral ulcer**

- 1.Glycerin borax sol (ก)
 2.Chlorhexidine gluconate mouthwash sol (ก)
 3.Triamcinolone acetonide 0.1% oral paste (ก)

12.3.2 Oropharyngeal antifungal drugs

- 1.Nystatin 100,000 iu/ml oral susp (ก)

12.3.3 Antiseptics for root canal treatment

- 1.Chlorhexidine gluconate sol (hosp) (ก)
 2.Sodium hypochlorite sol 5% (hosp) (ก)

12.3.4 Drugs used in prevention and treatment of dental plaque and caries

- 1.Chlorhexidine gluconate mouthwash sol (hosp) (ก)

12.3.5 Other dental preparations

- 1.Epinephrine (Adrenaline) sterile sol (ก)
 2.Sodium chloride sterile sol (ก)

13 Skin**13.1 Anti-infective skin preparations****13.1.1 Antibacterial preparations**

- | | |
|------------------------------------|-------------------------|
| 1.Silver sulfadiazine 1% cream (ก) | 1.Gentamicin 0.1% Cream |
| 2.Mupirocin 2% oint (ข) | |

13.1.2 Antifungal preparations

- | | |
|-----------------------------|-------------------------------|
| 1.Clotrimazole 1% cream (ก) | 1.Ketoconazole 2% w/w Shampoo |
|-----------------------------|-------------------------------|

13.1.3 Parasiticidal preparations

- | |
|---|
| 1.Benzyl benzoate emulsion/lotion 25% (ก) |
| 2.Ivermectin 6 mg tab (ข) |

13.1.4 Topical antivirals

- 1.Acyclovir 5% cream (B)

13.2 Emollient and barrier preparations

- | |
|-----------------------------|
| 1.Olive oil (ก) |
| 2.Urea cream (hosp) (ก) |
| 3.White petrolatum oint (ก) |
| 4.Zinc oxide paste (ก) |

13.3 Topical antipruritics

- 1.Calamine lotion (ก)

13.4 Topical corticosteroids

- | |
|---|
| 1.Betamethasone valerate 0.1%cream (ก) |
| 2.Triamcinolone acetonide 0.02% cream (ก) |
| 3.Triamcinolone acetonide 0.1% cream (ก) |
| 4.Triamcinolone acetonide 0.1% lotion (ก) |
| 5.Clobetasol propionate 0.1% cream (ก) |

13.5 Other preparations for psoriasis (excluding topical corticosteroids)

- | |
|---|
| 1.Coal tar shampoo (hosp) (ก) |
| 2.Methotrexate 2.5 mg tab (ข) (X) |
| 3.Calcipotriol 50 mcg/g ointment, 100 g (ง) (C) |

13.6 Preparations for warts and calluses

- | | |
|--|-----|
| 1.Trichloroacetic acid sol (hosp) | (ก) |
| 2.Salicylic acid + Lactic acid colloidal sol | (ข) |

14 Immunological products and vaccines

- | | |
|---|-----|
| 1.Diphtheria-Tetanus vaccine dT(adult type) | (ก) |
| 2.Hepatitis B vaccine (HBV) inj | (ก) |
| 3.Influenza vaccine inj. | (ก) |
| 4.Rabies immunoglobulin, horse (ERIG) inj | (ก) |
| 5.Rabies vaccine | (ก) |
| 6.Rabies immunoglobulin, human (HRIG) in | (ข) |
| 7.Tetanous immunoglobulin 250 iu | (ข) |
| 8.Hepatitis B immunoglobulin human (HBIG) | (ค) |

15 Anaesthesia**15.1 General anaesthesia****15.1.1 Intravenous anaesthetics**

- | | |
|------------------------------|-----|
| 1.Propofol sterile emulsion | (ค) |
| 2.Thiopental sodium 1 gm inj | (ค) |
| 3.Ketamine 50 mg/ml | (ง) |

15.1.2 Inhalational anaesthetics

- | | |
|--|-----|
| 1.Sevoflurane Inhalation vapour liquid | (ค) |
|--|-----|

15.1.3 Muscle relaxants (Neuromuscular blocking drugs)

- | | |
|--|-----|
| 1.Cisatracurium besilate sterile sol 2 mg/5 ml | (ค) |
| 2.Suxamethonium chloride (Succinylcholine chloride)
sterile pwdr, sterile sol | (ค) |

15.1.4 Sedative and analgesic peri-operative drugs

- | | |
|--|-----|
| 1.Diazepam 2 mg tab | (ก) |
| 2.Diazepam 5 mg tab | (ก) |
| 3.Diazepam 10 mg/2 ml injection | (ก) |
| 4.Fentanyl citrate 0.05 mg/ml inj | (ค) |
| 5.Morphine sulfate 10 mg/ml (1 ml) inj | (ค) |
| 6.Pethidine 50 mg/ml (1 ml) inj | (ค) |
| 7.Midazolam 5 mg/ml (3 ml) inj | (ง) |

15.1.5 Anticholinesterases and antimuscarinic drugs used in anaesthesia

- | | |
|-------------------------------------|-----|
| 1.Atropine sulfate 0.6 mg/ml (1 ml) | (ก) |
| 2.Neostigmine 2.5 mg/ml (1 ml) inj | (ก) |

15.2 Local anaesthesia

- | | |
|---|-----|
| 1.Lidocaine HCl 2% gel | (ก) |
| 2.Lidocaine HCl 10% Spray | (ก) |
| 3.Lidocaine HCl 2% Viscous | (ก) |
| 4.Lidocaine HCl 1% Injection | (ก) |
| 5.Lidocaine HCl 2% Injection | (ก) |
| 6.Lidocaine HCl 1%+ Epinephrine injection | (ก) |
| 7.Lidocaine HCl 2%+ Epinephrine injection | (ก) |
| 8.Bupivacaine HCl 0.5% 10 ml injection | (ข) |

9.Bupivacaine HCl 0.5% Heavy 4ml inj (ค)

16.Drug used in Poisoning and Toxicology

16.1 Snakebite poisoning

1. Antivenom sera branded krait(งูสามเหลี่ยม) (ก)
2. Antivenom sera cobra (งูเห่า) (ก)
3. Antivenom sera king cobra (งูจงอาง) (ก)
4. Antivenom sera green pit viper(งูเขียวหางไหแม) (ก)
5. Antivenom sera Malayan pit viper (งูกะปะ) (ก)
6. Antivenom sera russel's viper (งูแมวเข้า) (ก)

16.2 Mushroom and microbial poisoning

- 1.Acetylcysteine 300 mg/3ml injection (ก)

16.3 Pesticide & herbicide poisoning

- 1.Aтропine 0.6 mg/ml sulfate sterile sol (ก)
- 2.Pralidoxime chloride (2-PAM)1 gm inj (ก)
- 3.Cyclophosphamide 1000 mg injection (ค)

16.4 Corrosive Poisoning

- 1.Calcium gluconate 100 mg injection (ก)

16.5 Methanol poisoning

- 1.Calcium folinate 50 mg/5 ml (ง)

16.6 Heavy metal poisoning

- 1.Deferoxamine mesilate sterile pwdr (ค)

16.7 Drug poisoning

- 1.Acetylcysteine 300 mg/3ml injection (ก)
- 2.Benztropine mesylate 2 mg/2 ml sterile sol (ก)
- 3.Calcium gluconate 100 mg injection (ก)
- 4.Naloxone HCl 0.4 mg/ml injection (ก)
- 5.Sodium bicarbonate 7.5% injection (ก)
(เฉพาะ 44.6 mEq)
- 6.Vitamin K1 (Phytomenadione)10 mg/ml (ก)
- 7.Cyproheptadine hydrochloride 4 mg tab (ข)
- 8.Bromocriptine mesilate 2.5 mg tab (ค)
- 9.Calcium folinate 50 mg/5 ml (ง)

16.8 Drugs used for absorption inhibition and elimination of toxin

- 1.Activated charcoal 10 gm powder (ก)
- 2.Sodium bicarbonate 7.5% injection (ก)
(เฉพาะ 44.6 mEq)

16.9 Other

- 1.Idarucizumab 50 mg/ml 50 ml injection

ED

NED

17 Contrast media and Radiopharmaceuticals**17.1 Drugs used in angiography**

- | | | |
|--|-----|---|
| 1.Iopamidol 300 mg/ml 50 ml inj.
(Iopamirol®) | (ง) | 1.Iobitridol 300 mg/ml sol
(Xenetixl®) |
|--|-----|---|

17.2 Drugs used in myelography

- | | | |
|--|-----|--|
| 1.Iopamidol 300 mg/ml 50 ml inj.
(Iopamirol®) | (ง) | 1.Iobitridol 300 mg/ml sol.
(Xenetixl®) |
|--|-----|--|

18.Miscellaneous**18.1 Nootropics and neurotonics**

- 1.Mecobalamin 500 mcg tab
- 2.Piracetam 400 mg tab
- 3.Pyritinol 200 mg tab
- 4.Vinpocetin 10 mg tab

18.2 Anti-Oedematus

- 1.Amorphous aescin 20 mg tab

18.3 Others

- 1.Nicotine 2 mg Chewing gum
- 2.K-Y gel

ED

NED

ยาสนับสนุน

1 Abacavir 300 mg	(ค)	(C)
2 Antivenom Neuro Polyvalent (งูทับสมิงคลา+งูสามเหลี่ยม+งูจงอาง)	(ก)	
3 Antivenom Hemato Polyvalent (งูแมวเข้า+งูเขี้ยวหางไหม้+งูกระป๋อง)	(ก)	
4 Antivenom sera Malayan krait (งูทับสมิงคลา)	(ก)	
5 Atazanavir sulfate (ATV) 200 mg cap	(ค)	
6 Atazanavir sulfate (ATV) 300 mg cap	(ค)	
7 BCG vaccine (Bacillus Calmette-Guérin) inj	(ก)	
8 Cycloserine 250 mg cap	(ค)	(C)
9 Darunavir 600 mg tab	(ค)	
10 Dimercaprol (British Anti-Lewisite, BAL) sterile oil solution for IM use 100 mg/2ml		(ค)
11 Diphtheria antitoxin 20,000 iu injection	(ก)	
12 Diphtheria-Tetanus-Pertussis (DTP) inj	(ก)	
13 Diphtheria-Tetanus-Pertussis-Hepatitis B vaccine (DTP-HB)	(ก)	
14 Efavirenz 200 mg	(ก)	(D)
15 Efavirenz 50 mg	(ก)	(D)
16 Efavirenz 600 mg	(ก)	(D)
17 Ethionamide 250 mg tab	(ค)	(C)
18 Inactivated polio vaccine (IPV) inj	(จ1)	
19 Influenza vaccine	(ก)	
20 Japanese encephalitis vaccine(JE) inj	(ก)	
21 Kanamycin sulfate 1 gm sterile pwdr	(ค)	(D)
22 Lamivudine (3TC) 150 mg tab	(ก)	(C)
23 Lamivudine (3TC) 300 mg tab	(ก)	(C)
24 Lamivudine (3TC) syrup 10 mg/ml	(ก)	(C)
25 Lopinavir 200 mg + Ritonavir 50 mg (LPV+RTV) Tab (Kaletra)	(ค)	
26 Lopinavir 80 mg + Ritonavir 20 mg (LPV+RTV) oral sol (Kaletra®)	(ค)	
27 Measles-Mumps-Rubella vaccine (MMR) inj	(ก)	(X)
28 Methylene blue 10 mg/ml sterile sol	(ง)	
29 Nevirapine (NVP) 200 mg tab	(ก)	(B)
30 Nevirapine (NVP) 10 mg/ml susp	(ก)	(B)
31 Nevirapine 200 mg (AZT + 3TC+ NVP) (GPOvir®Z250)	(ค)	(C)
32 Para-aminosalicylic acid (PAS) 500 mg tab	(ค)	
33 Protonamide 250 mg tab	(จ1)	
34 Ritonavir (RTV) 100 mg cap	(ค)	(B)
35 Sodium nitrite 3% 10 mg/ml sterile sol	(ค)	
36 Sodium thiosulfate 250 mg/ml sterile sol	(ค)	
37 Tenofovir disoproxil fumarate (TDF) 300 mg tab(Viread®)	(ก)	
38 Zidovudine (AZT) 10 mg/ml syrup	(ก)	(C)
39 Zidovudine (AZT)100 mg cap	(ก)	(C)
40 Zidovudine (AZT)300 mg cap	(ก)	(C)
41 Zidovudine 300 mg + Lamivudine 150mg (AZT+3TC) Tab (Zilavir®)	(ก)	(C)

บัญชียาโรงพยาบาลสธร

เภสัชดำเนินโรงพยาบาลสธร

ยาน้ำรับประทาน

	ปริมาณที่บรรจุ
1.Chloral Hydrate 100 mg/mL	50 ml
2.Lugol's Solution	50 ml
3.Magnesium Sulfate Solution 50%	240 ml
4.Potassium Chloride Solution 3%	30,240,500 ml
5.Potassium Chloride syrup 10%	30,240,500 ml
6.Potassium Citrate Solution	240 500 1800 ml
7.Vitamin E Drop	50 ml

ยาครีม (Cream) /Viscous

	ปริมาณที่บรรจุ
1.TA 0.1% in 10% Urea Cream	30,100 gm
2.TA 0.1% in 5% LCD Cream	30,100 gm
3.10%Urea Cream	30,100 gm
4.20%Urea Cream	30 gm

เภสัชดำเนินโรงพยาบาลสธร

ยาที่ใช้ภายนอก

	ปริมาณที่บรรจุ
1. Coal Tar shampoo 1%	240 ml
2. Glycerin +hydrogenperoxide 2.4%	15 ml
3. Glycerin+hydrogenperoxide 2.4%	450 ml
4. Sodium nitrate solution	120 ml
5. Trichloroacctic acid Solution 90 % solution	20 ml
6. Xylocain viscous 2%	30,500 ml

ยาปราศจากเชื้อ

	ปริมาณที่บรรจุ
1. Ephedrine Nasal Drop 1%	10 ml
2. Methylene Blue 4 %	5 ml
3. Trypan Blue 0.1 % in BSS	5 ml

บัญชียาโรงพยาบาลสธร

เภสัชตำรับโรงพยาบาลสธร

น้ำยาฆ่าเชื้อ

	ปริมาตรที่บรรจุ
1.Acetic acid 5%	450 ml
2.Chlorhexidine 1:10 in alcohol (0.5% Hibitane)	200 ml
3.Chlorhexidine 1:10 in alcohol (0.5% Hibitane)	400 ml
4.Chlorhexidine 1:10 in Water (0.5% Hibitane)	400 ml
5.Chlorhexidine 1:10 in Water (0.5% Hibitane)	200 ml
6.Chlorhexidine 1:100 in Water (0.05% Hibitane)	1500 ml
7.Chlorhexidine 1:100 in Water (0.05% Hibitane)	400 ml
8.Chlorhexidine 2% in 70% Ethyl Alcohol	100 ml
9.Chlorhexidine 3% in Water	400 ml
10.Ethyl Alcohol 70%	500 ml
11.Ethyl Alcohol 80% Hand Sanitizer	500 ml
12.Formalin 10% (Neutral Buffered)	400 ml
13.Formalin 10% (Neutral Buffered)	5000 ml
14.Povidone Iodine 1% Mothwash	400 ml
15.Povidone Iodine Solution 1:10 (1%)	3000 ml
16.Povidone Iodine Solution 5%	200 ml
17.Sodium hypochlorite 1%	3000 ml
18.Sodium hypochlorite 2.5%	400 ml
19.Sodium hypochlorite 5%	400 ml
20.Triple dye solution	50 ml

บัญชียาโรงพยาบาลลยสธร

เภสัชดำเนินโรงพยาบาลลยสธร

ยาเตรียมเฉพาะราย (ยาน้ำรับประทาน)

	ปริมาณที่บรรจุ		ควรใช้ภายใน
1.Acetazolamide Suspension 10 mg/ml	50	ml	7 วัน
2.Acetazolamide Suspension 50 mg/ml	50	ml	7 วัน
3.Acyclovir suspension 20 mg/ml	60	ml	14 วัน
4.Allopurinol Suspension 10 mg/ml	60	ml	30 วัน
5.Aminophylline Solution 10 mg/ml	50	ml	30 วัน
6.Amiodarone Suspension 5 mg/ml	60	ml	30 วัน
7.Amlodipine Suspension 1 mg/ml	60	ml	30 วัน
8.Atenolol Suspension 2 mg/ml	50	ml	21 วัน
9.Captopril Suspension 1 mg/ml	50	ml	7 วัน
10.Carbamazepine Suspension 20 mg/ml	60	ml	30 วัน
11.Chloroquin phosphate Suspension 15 mg/ml	50	ml	30 วัน
12.Ciprofloxacin Suspension 50 mg/ml	60	ml	7 วัน
13.Clindamycin Suspension 20 mg/ml	60	ml	30 วัน
14.Dapsone Suspension 5 mg/ml	60	ml	30 วัน
15.Diazepam Suspension 1 mg/ml	60	ml	30 วัน
16.Enalapril Suspension 1 mg/ml	60	ml	30 วัน
17.Ethambutol Suspension 50 mg/ml	64	ml	30 วัน
18.Fluconazole Suspension 10 mg/ml	60	ml	15 วัน
19.Furosemide Solution 1 mg/ml	50	ml	42 วัน
20.Furosemide Solution 2 mg/ml	50	ml	42 วัน
21.Hydrochlorothiazide Suspension 10 mg/ml	60	ml	14 วัน
22.Itraconazole Suspension 10 mg/ml	60	ml	14 วัน
23.Ketoconazole Suspension 10 mg/ml	60	ml	7 วัน
24.Metoclopramide Solution 0.5 mg/ml	60	ml	30 วัน
25.Misoprostol Gel 25 mcg/0.5 ml	0.5	ml	24 hr
26.Oseltamivir Suspension 10 mg/ml	60	ml	10 วัน
27.Phenytoin Sodium 10 mg/mL	60	ml	30 วัน
28.Prednisolone Suspension 5 mg/ml	60	ml	30 วัน
29.Propanolol Suspension 2 mg/ml	60	ml	30 วัน
30.Pyrazinamide Suspension 40 mg/ml	50	ml	30 วัน
31.Rifampicin Suspension 30 mg/ml	60	ml	30 วัน
32.Sildenafil Suspension 2 mg/ml	50	ml	30 วัน
33.Spiromolactone Suspension 10 mg/ml	60	ml	30 วัน
34.Spiromolactone Suspension 2 mg/ml	50	ml	30 วัน

บัญชียาโรงพยาบาลสธร

เภสัชดำเนินโรงพยาบาลสธร

ยาเตรียมเฉพาะราย (ยานายอดตा)

	ปริมาณที่บรรจุ	ควรใช้ภายใน
1.Amikacin Eye drop 20 mg/ml	10 ml	7 วัน
2.Amikacin Eye drop 50 mg/ml	10 ml	7 วัน
3.Amphotericin-B Eye drop 0.1%	10 ml	7 วัน
4.Amphotericin-B Eye drop 0.15%	10 ml	7 วัน
5.Amphotericin-B Eye drop 0.3%	10 ml	7 วัน
6.Atropine sulfate Eye drop 0.5%	10 ml	7 วัน
7.Ceftriazone Eye drop 50 mg/ml	10 ml	7 วัน
8.Cefazolin Eye drop 50 mg/ml	10 ml	7 วัน
9.Ceftazidime (Fortum) 50 mg/ml	10 ml	7 วัน
10.Clindamycin Eye drop 50 mg/ml	10 ml	7 วัน
11.Gentamicin Eye drop 15 mg/ml	10 ml	7 วัน
12.Gentamicin Eye drop 20 mg/ml	10 ml	7 วัน
13.Vancomycin Eye drop 50 mg/ml	10 ml	30 วัน
14.Sodium Chloride Eye drop 3%	10 ml	30 วัน
15.Sodium Chloride Eye drop 5%	10 ml	30 วัน
16.2.5%Phenylephrine+0.4%Tropicamide	10 ml	30 วัน

ប័ណ្ណឱយារំពិរាបាល

A	ED	INDEX	NED
Acetar 1000 ml		14	Acetate's lactate solution inj 500 ml 15
Abacavir 300 mg		10	Acetaminophen 250 mg suppo 6
Acetaminophen 120 mg/5 mL		6	Acyclovir 5 % Cream 19
Acetaminophen 325 mg, 500 mg		6,7	Albumin 20 % 15
Acetaminophen 60 mg/0.6mL		6	Alendronate 70 mg + Cholecalciferol 5600 iu 17
Acetazolamide 250 mg		17	Alprazolam 0.5 mg tab 5
Acetic acid Solution 2 % ear drop		19	Amorphous aescin 20 mg Tablet 22
Acetylcysteine 300 mg/3 ml		21	Amoxicillin 200 mg +potassium clavulanate 8
Activated charcoal		21	28.5 mg syr
Actrapid HM°(see Regular insulin)		11	Aripiprazole 10 mg 5
Acyclovir 400 mg		10	
Acyclovir eye ointment		17	
Acyclovir 500 mg inj. vial		10	
Adenosine 6 mg/2 ml		2	
Albendazole 200 mg		10	
Albendazole 200 mg/5 mL		10	
Alfuzosin 10 mg SR tab		12	
Allopurinol 100 mg tab		16	
Alphagan_P (see Brimonidine)		17	
Alteplase sterile pwdr 50 mg		3	
Amikacin 250 mg/mL		9	
Amiloride + Hydrochlorothiazide 5/50 mg		2	
Amino acid 10% (Aminoven)		15	
Aminoleban		15	
Aminophylline 25 mg/ mL		4	
Amiodarone 200 mg		2	
Amiodarone 50 mg/ml		2	
Amitriptyline 10 mg, 25 mg tab		6,7	
Amlodipine 5 mg		3	
Amoxycillin 250 mg , 500 mg cap		8	
Amoxycillin 250 mg/5 ml		8	
Amoxicillin 875 mg+Clavulanic acid 125 mg tab		8	
Amoxicillin 1000 mg + potassium clavulanate 200 mg inj.		8	
Amphotericin-B 50 mg		10	
Ampicillin 500 mg, 1 gm inj.		8	
Antazoline +Tetrahydrozoline		17	
Antivenom sera branded krait ក្រោមសាមឡីន		21	
Antivenom sera cobra ក្រោម		21	
Antivenom sera king cobra ក្រោមខោង		21	
Antivenom sera green pit viper ក្រោមខោងខ្លឹម		21	
Antivenom sera malayan pit viper ក្រោមកម្រោង		21	
Antivenom sera russell's viper ក្រោមរ៉ុស់		21	
Antivenom sera Malayan krait ក្រោមសមិនគ្មាន		23	
Antivenom sera Hemato Polyclonal (ក្រោមរ៉ុស់+ក្រោមខោងខ្លឹម+កម្រោង)		23	

บัญชียาโรงพยาบาล

NED

ED

INDEX

Antivenom sera Neuro Polyvalent ทับสมิงคลา+สูสามเหลี่ยม+สูจงอ่าง)	(§)	23
Artane® (see Trihexyphenidyl)		8
Ascorbic acid (see Vitamin C)		15
Aspirin (Acetylsalicylic acid) 300 mg		3,6,15
Aspirin (Acetylsalicylic acid) 81 mg		3
Atazanavir 200 mg, 300 mg cap		11
Atenolol 50 mg		2
Atorvastatin 40 mg		4
Atropine sulfate 0.6 mg/ml		2,21
Atropine sulfate 0.5 %, 1% eye drop		17
Azathioprine 50 mg		13,16
Azithromycin 200 mg/5 ml dry syrup		9

B

Bacillus Calmette-Guerin BCG (Immucyst)	13	Beraprost sodium 20 mcg	3
Bacillus Calmette-Guerin BCG Injection	23	Benadryl®	5
Baclofen 10 mg	8,16	Betahistine dihydrochloride 24 mg	6
Bactrim® (see Co-trimoxazole)	9	Bromhexine 4 mg/5 ml Elixir	5
B-Fluid 1000 ml (Two-in-One parenteral)	15	Bromhexine 8 mg	5
Balanced salt for ophthalmic	18	Bupropion 150 mg	6
Benzathine benzylpenicillin G 1.2 mu	8		
Benzyl benzoate 25%	19		
Benzyl penicillin (PGS) 5 mu	8		
Benztropine mesylate 2 mg/2ml	21		
Beractant 25mg/ml (8ml)	5		
Berodual® (see Ipratropium + Fenoterol)	4		
Besylate® (see cisatracurium)	20		
Betahistine 6 mg	6		
Betamethasone 0.1% cream	19		
Bevacizumab 100 mg/4 ml injection	18		
Bicalutamide 50 mg	13		
Bisacodyl 10 mg Suppository tablet	1		
Bisacodyl 5 mg tablet	1		
Bismuth subsalicylate 1048 mg tablet	1		
Brimonidine tartate 0.2% eye drop	17		
Bromocriptine 2.5 mg tablet	12,21		
Brown Mixture 180 mL	5		
Bupivacaine HCl 0.5%	20		
Bupivacaine HCl 0.5% heavy	21		

C

Cafergot® (see Ergotamine+caffeine)	7	Carboxymethylcysteine 100 mg/5 ml syr	5
Calamine lotion	19	Calcitonin nasal spray 200 IU	12
Calcipotriol 50 mcg/g ointment	19	Cefdinir 100 mg	8
Calcitriol 0.25 mcg tab	15	Cefdinir 125 mg/ 5 ml susp	8
Calcium carbonate 1,250 mg cap	15	Celecoxib 200 mg Capsule	16
Calcium folinate 50 mg/5 ml	13,21	Chlorhexidine gluconate 1% cream	10
Calcium gluconate 100 mg	15,21	Cilostazol 100 mg SR	3

ប័ណ្ណឱ្យរងពយាភាសា

ED	INDEX	NED	
Calcium polystyrene sulfonate (Kalimate)	14	Cinacalcet hydrochloride 25 mg	12
Capecitabine 500 mg	13	Controloc (see Pantoprazole)	1
Capsaicin 0.025% gel	16	Cytotec® (see Misoprostol 200 mcg)	1,12
Carbamazepine 200 mg	6,7		
Carminative mixture	1		
Carvedilol 12.5 mg tab	2		
Cefazolin 1 gm	8		
Cefoperazone+Subactam 1000 /500 Injection	8		
Cefotaxime 1 gm	8		
Ceftazidime 1 gm	8		
Ceftriaxone 1 gm	8		
Cephalexin 125 mg/ 5 ml	8		
Cephalexin 500 mg	8		
Cetirizine 10 mg	4		
Chloral Hydrate oral sol 100 mg/ml 50 ml	5		
Chloramphenicol 1% ear drop	18		
Chloramphenicol 1% eye oint	17		
Chlorhexidine gluconate 4%, 5 %	10		
Chlorhexidine Mouthwash 0.12 % 450 ml solution	18,19		
Chlorpheniramine 4 mg tablet	4		
Chlorpheniramine 10 mg /ml inj.	4		
Chlorpheniramine 2 mg/5ml syrup	4		
Chlorpromazine 25 mg/ml inj	5		
Chlorpromazine 50 mg, 100 mg	5		
Ciprofloxacin 250 mg tab	9		
Ciprofloxacin 200 mg inj	9		
Cisatracurium 2 mg/ml inj.	20		
Clarithromycin 500 mg	9		
Clindamycin 150 mg cap	9		
Clindamycin 150 mg/ml inj.	9		
Clobetasol propionate 0.1%	19		
Clonazepam 2 mg	5,7,8		
Clopidogrel 75 mg	3		
Clotrimazole 1% cream	18		
Clotrimazole 100 mg vaginal tablet	13		
Clotrimazole 1% ear drop	19		
Cloxacillin 1 gm	8		
Clozapine 25 mg, 100 mg tab	6		
Codeine phosphate 10 mg	5		
Colchicine 0.6 mg	16		
Colistimethate sodium 150 mg inj	9		
Coal tar shampoo	20		
Complete fat-soluble vitamin preparation (Vitalipid N infant®)	15		
Conjugated estrogen 0.625 mg tab	11		
Co-trimoxazole 40/200 mg/5ml susp	9		
Co-trimoxazole 80/400 mg tab	9		

ប័ណ្ណីយារំពូលរោងពាយបាល

ED	INDEX	NED
Co-trimoxazole 80/400 mg/5 ml inj	9	
Cyclophosphamide 50 mg	13	
Cyclophosphamide 1,000 mg	13,21	
Cyclopentolate HCl 1% eye drop	17	
Cycloserine 250 mg cap	10	
Cyclosporin (Restasis®) 0.05% eye drop	17	
Cyclosporin A 25 mg cap	13,16	
Cyproheptadine 4 mg	7	
 D		
D-10-NSS/2	14	Dabigatran etexilate 110 mg tab
D-10-NSS/5	14	Dapagliflozin 10 mg tab
D-10 W	14	Diacerein 50 mg tab
D-5-S	14	Dextran-40 10% 500 ml
D-5-S/2	14	Diclofenac 1% gel
D-5-S/3	14	Diosmine 500 mg
D-5-S/5	14	Donor® (see Beraprost sodium 20 mcg)
D-5-W	14	Dydrogesterone 10 mg tab
Dactinomycin 500 mcg/ml injection	13	Dynastat® (see Parecoxib Sodium)
Dapsone 100 mg tab	10	
Darunavir 600 mg tab	10	
Deferasirox 250 mg	13	
Deferiprone 500 mg tab	13	
Deferoxamine mesilate sterile pwdr	13,21	
DEPO® (see Medroxyprogesterone acetate)	12	
Desmopressin acetate 4 mcg/ml inj.	11	
Dexamethasone 4 mg tab	11,13	
Dexamethasone 4 mg/ml inj.	11,13	
Dexamethasone+Neomycin +Polymixin B (Maxital®) eye oint	17	
Dexamethasone+neomycin (Dex oph®)	17	
Dextromethorphan 15 mg	5	
Diazepam 2 mg, 5 mg tab	5,8,20	
Diazepam 10 mg/2ml	5,20	
Diclofenac 25 mg tab	16	
Diclofenac sodium 0.1% eye drop	18	
Dicloxacillin 250 mg cap	8	
Dicloxacillin 62.5 mg/5 ml syr	8	
Dicyclomine 10 mg	1	
Digoxin 0.05 mg /ml elixir	2	
Digoxin 0.25 mg tablet	2	
Digoxin 0.25 mg/ml inj	2	
Dilantin® (see Phenytoin)	7	
Dimenhydrinate 50 mg tab	6	
Dimenhydrinate 50 mg/ml	6	
Dimercaprol (British Anti-Lewisite, BAL)	22	
Dipotassium clorazepate 5 mg	5	
Diphtheria antitoxin 20,000 iu	23	
Diphtheria-Tetanus vaccine dT (adult type)	20	

ប័ណ្ណឱយាន់រោងពេជ្យាបាល

ED	INDEX	NED	
Diphtheria-Tetanus-Pertussis vaccine(DTP)	23		
Diphtheria-Tetanus-Pertussis-Hepatitis B vaccine(DTP-HB)	23		
Dobutamine HCl 250 mg	3		
Domperidone 1 mg /ml	1,6		
Domperidone 10 mg	1,6		
Donepezil orodispersible 10 mg tab	8		
Dopamine 250 mg/10 ml	3		
Dormicum [*] (see Midazolam)	21		
Doxazosin 2 mg	2,12		
Doxorubicin 50 mg/25 ml	13		
Doxycycline 100 mg	9		
Dorzolamide 2% eye drop	18		
Dorzolamide 2%+Timolol 0.5%(Cosopt®)	18		
 E			
Efavirenz 50 mg, 200 mg 600 mg	10	Empagliflozin 25 mg tab	11
Enalapril 5 mg, 20 mg	2	Encephabol [*] (see Pyritinol)	22
Enoxaparin 60 mg/0.6 ml	3	Etoricoxib 90 mg Tablet	16
Entacapone 200 mg tab	8	Ezetimibe 10 mg tab	4
Ephedrine sulfate 30 mg/ml	3,19		
Ephedrine 1% nasal drop	18		
Epinephrine 1 mg/ ml	3		
Epoetin alfa 2000 IU (Hemax®)	14		
Epoetin alfa 4000 IU	14		
Ergotamine + Caffeine 1/100 mg	7		
Ertapenem 1 g	8		
Erythromycin 125 mg/5 ml	9		
Ethambutol 400 mg	9		
Ethionamide 250 mg tab	23		
Ethinylestradiol 30 mcg+ Levonorgestrel 150 mcg tab	12		
Ethyl alcohol 70 %	10		
Etonogestrel implant 68 mg/rod	12		
 F			
Fat emulsion 20 % (SMOF Lipid)	15	Flunarizine 5 mg	7
Febuxostat 80 mg	16		
Fenofibrate 200 mg tablet	4		
Fentanyl citrate 0.05 mg/mL	6,20		
Fentanyl transdermal pacth 25 mcg/h	6		
Ferrous Fumarate 200 mg tab	15,16		
Ferric hydroxide sucrose 100 mg/ml	14		
Fibrogel®(see Ispaghula husk)	1		
Filgrastim 300 mcg injection	14		
Finasteride 5 mg	12		
Fluconazole 200 mg	10		
Fluorometholone 0.1 % (FML®)	17		
Fluorouracil 50 mg/ml (5-FU)	13		

บัญชียาโรงพยาบาล

ED	INDEX	NED	
Fluoxetine HCl 20 mg	6		
Fluphenazine decanoate 25 mg/mL	5		
Flupentixol decanoate 40 mg/mL	6		
Fluticasone furoate 27.5 mcg/dose nasal spray	18		
Fluticasone propionate evo 125 mcg/dose	4		
Fluticasone+Salmeterol(250+50mg)Accuhale	4		
Fluticasone+Salmeterol(250+25 mg)Evohaler	4		
Fluticasone+ Salmeterol(50+25 mg)Evohaler	4		
Folic acid 5 mg	13,15,1 6		
Furosemide 250 mg /25 ml inj	2		
Furosemide 20 mg /2 ml inj	2		
Furosemide 40 mg, 500 mg tab	2		
Fusidic acid (Sodium fusidate) 250 mg tab	9		
Fusidic acid (Sodium fusidate) eye drop	17		
 G			
Gabapentin 400 mg	7	Gentamicin 0.1 % cream	19
Glargine insulin (Toujeo®) 300 u/ml 1.5 ml	11	Glycerosteril 10 %	15
Gentamycin 14 mg/ml, 15 mg/ml eye drop	17	Glucose 7.5% (Glucolyte-2)	15
Gentamycin 40 mg/ml Injection	9		
Glipizide 5 mg Tablet	11		
Gluco-oph® (see Timolol drop 0.5%)	18		
Glucose 50% Injection	15		
Glycerin borax	18,22		
Glycerin +hydrogenperoxide 2.4%15 ml	25		
Glyceryl guaiacolate syr	5		
Glyceryl trinitrate 50 mg/10 ml Injection	3		
Griseofulvin 500 mg	10		
 H			
Haloperidol 0.5 mg, 2 mg, 5 mg tab	5	Harnal® (see Tamsulosin HCl)	13
Haloperidol 5 mg/ml inj	5	Human Albumin 20%	15
Haloperidol decanoate 50 mg/ml inj	5		
Haloperidol 2 mg/ml Solution (drop)	5		
Hepatitis-B immunoglobulin (HBIG)	20		
Hepatitis-B vaccine	20		
Heparin sodium 5,000 unit/ml	3		
Hista-oph® (see Antazoline +Tetrahydrozoline)	17		
Human rabies immunoglobulin Injection (HRIG)	20		
Hydralazine 25 mg tab	2		
Hydralazine 20 mg injection	2		
Hydrochlorothiazide 50 mg	2		
Hydrocortisone 100 mg/5 ml	11		
Hydrogen peroxide 6%	10		
Hydroxychloroquine 200 mg tablet	16		
Hydroxyethyl starch (Voluven®)	15		

ប័ណ្ណីយាន់រោងពាយាមាល

ED	INDEX	NED
Hydroxyzine 10 mg tab	4,5	
Hydroxyzine 10 mg /5 ml syr.	4,5	
Hyoscine-N-butylbromide 20 mg/ml inj.	1	
Hyoscine-N-butylbromide 5 mg/5 ml syr.	1	
Hypomellose eye drop	18	
 I		
Ispaghula husk (Fibrogel®)	1	12
Ibuprofen 100 mg/ 5 ml syrup	6,16	22
Ibuprofen 200 mg tab	6,7,16	22
Imipinem 500 mg + Cilastatin 500 mg inj	8	
Imipramine 25 mg	6	
Influenza vaccine inj.	20,23	
Insulin Aspart 30%+Insulin Aspart protamine 70% 100 unit/ml (Novomix®)	11	
Insulin Glargine (Toujeo®) 300 u/ml	11	
Insulin Isophane (NPH) 100 unit/ml	11	
Inactivated Polio vaccine (IPV)	21	
Intravenous Immunoglobulin (IVIG)	13	
Iopamidol 50 ml inj. (Iopamirol®)	22	
Ipratropium + Fenoterol (Berodual)	4	
Iron (III) hydroxide polymaltose complex	16	
Iron sucrose inj (100 mg Fe)	13	
Isoniazid 100 mg	9	
Isosorbide dinitrate 5 mg Sublingual tab	3	
Isosorbide mononitrate 20 mg	3	
Itraconazole 100 mg	10	
Ivermectin 6 mg	10,19	
 J		
Japanese encephalitis (JE)	23	
 K		
Kabiven SMOF® Peripheral	15	22
Kalimate®(Calcium polystyrene sulfonate)	14	16
Kanamycin sulfate 1 gm sterile pwdr	10	19
Kenalog® (TA in oral base 0.1%)	18	15
Ketamine 50 mg /ml	20	
 L		
Labetalol 100 mg/20 ml inj.	2	4
Lactulose 10 gm/15 ml	1	17
Lamivudine 150 mg, 300 mg (3TC) tab	10	
Lamivudine 10 mg/ml (3TC)	10	
Latanoprost 0.005% eye drop	18	
Letrozole 2.5 mg	13	
Lercanidipine 20 mg	3	
Leucovorin °(see Calcium folinate)	21	
Leviteracetam 500 mg SR tab	7	

ប័ណ្ណីយាដូរងពាយាមាល

ED	INDEX	NED
Levetiracetam 500 mg/5 ml inj.	8	
Levofloxacin 500 mg tab	9	
Levofloxacin 750 mg injection	9	
Levodopa + carbidopa 250/25	8	
Levothyroxine 0.1 mg	11	
Lidocaine HCl 1%, 2% inj.	21	
Lidocaine HCl 2% gel	21	
Lidocaine HCl 2% viscous	21	
Lidocaine HCl 10% spray	21	
Lidocaine / Epinephrine 1% ,2%	21	
Lithium carbonate 300 mg cap	6	
Loperamide 2 mg	1	
Lopinavir 200 mg + Ritonavir 50 mg	23	
Lopinavir 80 mg + Ritonavir 20 mg	23	
Loratadine 10 mg	4	
Loratadine 5 mg/5 ml syr.	4	
Lorazepam 1 mg	5	
Losartan 50 mg	3	
Lynestrenol 0.5 mg (Exluton®)	12	
 M		
Magnesium sulfate 50 % solution (Hosp)	15	Magesto® (see សោរយាម៉ែតខ្សោយយោយ) 1
Magnesium sulfate 10%, 50%	2,7,15	Mecobalamin 500 mcg 22
Mannitol 20%	2	Mefenamic acid 500 mg 16
Maxitrol® (see Dexamethasone+ Neomycin + PolymixinB)	18	Meloxicam 7.5 mg 16
Measles-mumps-rubella (MMR)	21	Miacalcic® (see Salmon calcitonin 200 iu/dose) 17
Mebeverine HCl 135 mg	1	Misoprostol 200 mcg 1,12
Meptin®(see Procaterol HCl)	4	Mometasone 50 mcg 18
Meropenem trihydrate 1 gm	9	Moxifloxacin 0.5% eye drop 17
Mestinon®(see Pyridostigmine)	17	
Medroxyprogesterone acetate 50 mg/ml Injection	12	
Metformin 500 mg	11	
Methylphenidate 10 mg tab	6	
Methotrexate 50 mg/2ml	13,17	
Methotrexate 2.5 mg	13,17,19	
Methylergometrine 0.2 mg/ml inj	12	
Metoclopramide 10 mg tab	1,6	
Metoclopramide 5 mg /ml inj	1,6	
Metoprolol Tartrate 100 mg	2	
Methimazole 5 mg tab	11	
Methyldopa 250 mg	2	
Methylprednisolone 500 ml/vial inj.	11,13	
Methyl salicylic cream	17	
Methylene Blue 10 mg/ml	22	
Metronidazole 400 mg	9,10	
Metronidazole 500 mg/100 ml inj.	9,10	
Mianserin hydrochloride 10 mg	6	

บัญชียาโรงพยาบาล

ED

INDEX

NED

Microgynon [*] (see Levonorgestrel + Ethinylestradiol 150/30mg)	12
Midazolam 5 mg/ml inj	8,20
Milk of magnesia (MOM)	1
	11
Minirin [*] (see Desmopressin acetate 4 mcg/ml)	
Mitomycin-C 2 mg, 10 mg inj.	13
Mixtard [*] (see Soluble+ Isophane insulin 30/70)	11
Mixtard penfill [*] (see Soluble+ Isophane insulin 30/70)	11
Moduretic [*] (see Amiloride + Hydrochlorothiazide)	2
Montelukast 10 mg	4
Morphine 10 mg/ml inj.	7,20
Morphine 10 mg IR tab	7
Morphine 20 mg cap (Kapanol)	7
Morphine 30 mg PR tab (MST)	7
Morphine 2 mg/ml syrup	7
Multiple trace element solution Injection	15
Multivitamin syr, tab, drop	15
Multivitamine inj	15
Mupirocin 2% ointment	19
Mycophenolate mofetil 250 mg	13

N

Naloxone HCL 0.4 mg/ml Inj	22	Nasonex [*] (see Mometasone nasal spray)	18
Naproxen 250 mg	16	Nicotine 2 mg Chewing gum	22
Natear [*] (Hypromellose)	18	Nifedipine 5 mg	3
Neostigmine 2.5 mg/ml	16,21	Norflex [*] (see Orphenadrine citrate)	16
Neurontin [*] (see Gabapentin)	7		
Nevirapine tab, susp	10		
Nicardipine 2 mg/ 2 ml	3		
Nifedipine SR 20 mg	3		
Norepinephrine bitartrate 4 mg/4 ml	3		
Norethisterone 5 mg (Primolut-N®)	12		
Norfloxacin 400 mg	9		
NPH Insulin (see Isophane)	11		
NSS 0.45 %	15		
NSS 0.9 %	15		
NSS 3%	15		
Nystatin 100,000 iu/ml	10,18		

O

Octreotide ®	1	0.55% Ortho-phthalaldehyde	10
O. R. S	1	Orphenadrine citrate 100 mg SR	16
Ofloxacin 200 mg	9	Oxytetracycline 0.5% + Polymyxin B (Terramycin)	17
Ofloxacin 3 mg/ml ear drop	18		

ប័ណ្ណីយារំពូលរោងពាយាមាល

ED	INDEX	NED
Olive oil	19	
Olopatadine HCl 0.1% eye drop	17	
Omeprazole 20 mg	1	
Omeprazole 40 mg inj	1	
Ondansetron HCl 8 mg	6	
Ondansetron HCl 8 mg inj	6	
Oseltamivir 75 mg cap	10	
Oxaliplatin 100 mg injection	13	
Oxybutynin hydrochloride 5 mg tab	12	
Oxymetazoline HCl 0.025 % nasal drop	18	
Oxytocin 10 iu/ml	12	
 P		
Paclitaxel 300 mg/50 ml injection	13	1
Pantoprazole 40 mg inj.	1	16
Paracetamol (see Acetaminophen)	6,7	3
Para-aminosalicylic acid (PAS) 500 mg tab	10	7
Peditrace® (Multiple trace mineral solution)	15	17
Penicillin G Sodium (Benzyl penicillin)	8	22
Perphenazine 4 mg, 8 mg	5	3
Pethidine 50 mg/mL	20	12
Phenobarbital sodium 60 mg tab	7	8
Phenoxymethypenicillin 250 mg (Pen V)	8	7
Phenytoin sodium 50 mg/ml	7	22
Phenytoin sodium 100 mg cap	7	
Phospha soda (Swiff®)	1	
Phytomenadione 1 mg/0.5 ml (Vitamin K)	15	
Phytomenadione 10 mg/ml (Vitamin K)	15,21	
Pioglitazone hydrochloride 30 mg tab	11	
Pilocarpine 2% eye drop	17	
Piperacilin+Tarzobactam 4.5g	8	
Polio vaccine	21	
Poly-oph®(Polymycin+Neo+Gramicidin)	17	
Potassium chloride 3%, 10 % elixir	14	
Potassium chloride 40 meq/10 ml inj	14	
Potassium chloride 500 mg tab	14	
Povidone iodine 7.5%, 10%	10	
Pralidoxime 1 gm (2-PAM)	21	
Praziquantel 600 mg	10	
Prednisolone 5 mg	11,13	
Prednisolone acetate drop 1%	17	
Primaquine 7.5 mg	10	
Procaterol HCl syr.	4	
Proctosedyl 5 mg rectal suppo	1	
Progesterone 200 mg	11	
Propofol 10 mg/ml	20	
Propranolol 10 mg	2,7,8	
Propylthiouracil 50 mg	11	
Protonamide 250 mg tablet	10	

บัญชียาโรงพยาบาล

ED	INDEX	NED
Pseudoephedrine 30 mg	5	
Pyrazinamide (PZA) 500 mg	9	
Pyridostigmine 60 mg	16	
Q		
Quinine 300 mg/ml	10	Quetiapine 25 mg tab
Quinine 300 mg tablet	10	
Quetiapine 200 mg tab	6	
R		
Rabies vaccine	20	Ringer's Lactate Solution
Rabies immunoglobulin,horse (ERIG)	20	
Rabies immunoglobulin,humam (HRIG)	20	
Regular insulin 100 iu/ml (RI)	11	
Rifampicin 300 mg ,450 mg cap	9	
Risperidone 1 mg/ml oral sol	5	
Risperidone 2 mg	5	
Ritonavir 100 mg	11	
Ropinirole 2 mg tab	8	
Roxithromycin 150 mg tab	9	
Rubbing alcohol 70%	11	
S		
Salicylic acid+Lactic acid colloidal sol	20	Salmon calcitonin 200 iu/dose
Salbutamol 2 mg tab	4	Sarcubitril 49 mg+Valsatan 51 mg tab
Salbutamol 0.1 mg/ puff inhaler	4	Semaglutide 1 mg/ml inj.
Salbutamol 2 mg/ 5 ml syrup	4	Sitagliptin 100 mg tab
Salbutamol nebules 1 mg/ ml	4	Sodium chloride powder for irrigate 2.265 g
Salmeterol + Fluticasone (Seretide®)	4	Sodium hyaluronate 18 mg (Vislube®)
Senna 7.5 mg (Senokot®)	1	
Sertraline 50 mg	6	
Sevoflurane (Sevorane®)	20	
Sildenafil 50 mg	3	
Silver Sulfadiazine 1% cream	19	
Simethicone 40 mg/0.6 mL	1	
Simethicone 80 mg	1	
Simvastatin 20 mg	4	
Sinemet® (see Levodopa + carbidopa)	8	
Sodium bicarbonate 300 mg (Sodamint)	14	
Sodium bicarbonate 7.5%	14,21	
Sodium chloride (NSS) 0.45%,0.9%, 3%	14	
Sodium chloride 300 mg tab	14	
Sodium chloride 0.9% for irrigation	18	
Sodium glycerophosphate injection	16	
Sodium hypochlorite 5 % sol (hosp)	19	
Sodium nitrite 3% 10 mg/ml sterile sol	23	
Sodium nitroprusside 50 mg/5ml	2	
Sodium phosphate (Swiff®) solution	1	
Sodium thiosulfate 250 mg/ml sterile sol	23	

ប័ណ្ណថាមពេលរកសាងសង្គម

ED	INDEX	NED
Sodium valproate 200 mg CR	6,7	
Sodium valproate 500 mg SR	6,7	
Sodium valproate 200 mg/ml syr	6,7	
Sodium valproate 400 mg inj	7	
Sodium fusidate 250 mg tab	9	
Soluble+Isophane insulin 30/70 vial	11	
Soluble+Isophane insulin 30/70 Penfill	11	
Special mouth wash	18,24	
Spironolactone 25 mg	2	
Streptokinase 1.5 mu	3	
Streptomycin sulfate 1 gm	9	
Sucralfate 1 gm	1	
Sulfamethoxazole + trimethoprim(see Co-trimoxazole)	9	
Sulperazon® (see Cefoperazone + Sulbactam)	8	
Sulprostone 500 mcg inj.	13	
Sulfasalazine 500 mg tab	16	
Survanta®(see Beractant)	5	
Suxamethonium chloride 500 mg injection	20	
 T		
Tamoxifen 20 mg	13	12
Tenofovir disoproxil fumarate 300 mg	10	17
Terbutaline 0.5 mg/ ml inj.	4,12	17
Terbutaline 2.5 mg tab	4,12	16
Terco-C® (see Codeine)	5	2
Tetanus immunoglobulin 250 iu (Tetagam®)	20	3
Tetracaine hydrochloride eye drop	18	4
Theophylline 200 mg controlled released	4	
Thiopental sodium 1 gm	20	
Three-in-One parenteral nutrition (SMOF® Kabiven peripheral)	15	
Thyroxine sodium (L-form) 0.1mg	12	
Ticagrelor 90 mg tab	3	
Timolol eye drop 0.5 %	17	
Tiotropium bromide 18 mcg cap DPI	4	
Tizanidine 4 mg tab	17	
Topiramate 50 mg	7	
Tramadol HCl 100 mg/2 ml inj	7	
Tramadol HCl 50 mg cap	7	
Tranexamic acid 250 mg	3	
Tranexamic acid 50 mg/ml	3	
Trazodone 50 mg	6	
Triamcinolone acetonide 0.02 % cream	19	
Triamcinolone acetonide 0.1% cream,lotion	19	
Triamcinolone acetonide 10 mg/ml inj	11	

ប័ណ្ណឱយារំពូលរាល

ED	INDEX	NED
Triamcinolone in oral base 0.1%	18	
Trichloroacetic acid sol	20	
Triferdine®(Ferrous+Iodine+folic)	16	
Trihexyphenidyl 2 mg , 5 mg tab	8	
Trifluoperazine 5 mg	5	
Tropicamide 1% eye drop	17	
Trospium chloride 20 mg tab	12	
Tuberculin test	9	
Tussis	5	
Two-in-One parenteral nutrition (B-fluid®)	15	
 U		
Unison enema®(NaCl 15%+Thymol)20 ml	1	
Ultracarbon® (see Activated charcoal)	22	
Urea cream (hosp)	19	
 V		
Vancomycin HCl 500 mg	9	6
Verapamil SR 240 mg tab	3	17
Viagra® (see Sildenafil)	3	22
Vitamin B1 50 mg/ ml	15	18
Vitamin B1 100 mg	15	
Vitamin B 6	15	
Vitamin B 12	15	
Vitamin B-complex	15	
Vitamin C 100 mg tablet	15	
Vitamin D2 20,000 iu	15	
Vitamin D3 0.25 mcg	15	
Vitamin E 50 iu/ml syr	15	
Vitamin K (see Phytomenadione)	15,21	
Vitalipid N Infant®	15	
Voluven®	15	
 W		
Warfarin sodium 2 mg	3	
Warfarin sodium 3 mg	3	
Water for injection	14	
White petrolatum oint (hosp)	19	
 X		
Xalatan® eye drop (see Latanoprost)	18	
Xeloda®(see Capecitabine)	13	
 Y		
 Z		
Zidovudine	23	
Zinc oxide oint, paste	19	
Zyrtec®(see Cetirizine)	4	